Parts Catalog 8-3121

COMPACT TRACTORS
WITH ONAN ENGINES

4016 SN 14149628 TO 14170800
3016PS, 3018PS, 3020PS
4016PS, 4018PS 4020PS

INDEX PAINT ENGINES GENERAL INFO




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX PRODUCT IDENTIFICATION NUMBERS (PIN.)
OR SERIAL NUMBERS (S/N)

TRASRT CS)ER'\I"AOLDEL']GSSRF;"N' ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBERS
NOTE: In this catalog there are references to serial numbers.

To order the correct part, use these serial numbers as a guide.

ENGINE IDENTIFICATION

TRACTOR MODEL ENGINE MODEL

3016PS, 4016PS, 4016 C33235
ONAN P216G-I SPEC. NO. 10904C

3018PS, 4018PS C33236
ONAN P218G-I SPEC. NO. 10904C

* LINAMAR LX770 SPEC. NO. 10905G
SPEC .NO. 11457G

4020PS C33237
ONAN P220G-1 SPEC. NO. 10904C
* LINAMAR LX790 SPEC. NO. 10905G
SPEC .NO. 11457G

* LINAMAR ENGINES USED PIN 17192461 AND AFTER



MAIN
INDEX

INDEX

There is an index at the front and rear of this
catalog. The front index is an alphabetical index of
the major groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

O/L - “Obtain locally”

“Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information:

GENERAL INFORMATION

PARTS ORDERS

1. Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D

C 55159 CYLINDER ASSY - rear SIEEING .. .cetieaeeiiiiiieieae e e e aitiieee e e eieieeeea e 1

28 C 56208 SOCKET ASSY - rear CYIINAEr ..........vviieiie e ciiieeee et 1

29 C 55956 PLUG - adjusting, SOCKET @SSY .....uuuvriieiiiiiiiiiiiieeeessiiiiieeeeeee e s ssnnnnneeeeeeee s 1
30 C 55957 SEAT- socket, Dall.........coooiiiiiiii e
31 C 56210 SPRING-SOCKET ....ccceiiiiiiieiiiiie ettt e e e e sbae e e e snaae e e e e
32 C 56209 SEAT - SOCKEE SPIING. ..ttt
33 G 45175 CLAMP ASSY - SOCKEL @SSY .ivveeiiiiiiiiiiiiieeeisiiiiieee e e e e s s ssraeeeee e e e s e s snnneeees
16- 836 BOLT-1/2"X2-1/4" N.F. NEX.ceiiiiiiiiiiiiiii ettt
34 132- 104 [ L oo 1 (=T BT 1 & PSPPSR
35 C 55889 STUD - ball, socket & CYIINAET .........eviiiiiiiiiii e
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..vvvvieiiiiiiieiiiiiie it e sttt e e e

37 92- 4

LOCK WASHER -

LIAPSAE ...t



Ingersoll

INDEX

Paint & Oil

PAINT

Power Red Gloss
16-ounce Aerosol Can........ C28484

Quart......ccoeeveiiiiiieeen C28485
Power White

16-ounce Aerosol Can........ C28812

Quart......ccooeeeiiiiiin e, C28845

(Older 600 Series)
16-ounce Aerosol Can........ C28847
Quart......ccoeeeeeieeviieeeeeeiinnnn, C28848

(6000 Series)
16-ounce Aerosol Can........ C28853
Quart.....ccooeeeiiiiiiiie C28854

(Older 400 Series)
16-ounce Aerosol Can........ C28846
Quart.....ccccceeeeeeeeeeeeeein, C28852

Black, Semi Gloss
16-ounce Aerosol Can........ C28849
Quart ......cooeveiveiiiee C28850

Black, High Heat
16-ounce Aerosol Can........ C28851

16-ounce Aerosol Can........ C30870

M & W Plum
16-ounce Aerosol Can........ 10-5688

16-ounce Aerosol Can........ C38444
Quart......coooeiviiiiiie C38982

Odyssey Charcoal Grey
16-ounce Aerosol Can........ C47171

HYDRAULIC OIL

20W40, Use 32 Degrees and above.
12-Quart Case............. C32778

5W20, Use Below 32 Degrees.
12-Quart Case............. C32777




ALPHABETICAL INDEX

MAIN
ENGINE SECTION
PAGE PAGE
AIr Cleaner ......cccevvveeeveiieeeicee e 17 Flywheel ......cooooiiiii e, 5
Battery......ooovvieeiie e 59 Fuel PUMP ..o, 15
Breather, Crankcase.........cccoveevvveneiennnnnn. 17 Fuel System.........oooiii e 15
Camshaft.........oooeiiiiiii e 5 Gasket KitS.......oooeviiiiiiieiiiii e 7-9
Carburetor .............euevveiieiiveiiiiiiiiiiiieens 15-19 GOVEIMON ..ot 13-21
Choke Linkage .............eevvvvieveniniiniiininnnne 19 MUFFIET e 23
Connecting ROd.............uvvviiiiiiiiiiiiiiiieeeeee 5 Shields.........uuiiiiiiiiie 21-23
Crankshaft...........euveiiiieiiiiiiiiiiiiiiiieeei. 5 (@ ]| > o N 11
Cylinder BlocK .........ceeviiiiiiiii, 7-9 PisSton ......ovveeiieeiiice e 5
Cylinder Head.............uvvviiiiiiiiiiiiiiiiiiee 7-9 PTO CIUtCh ... 25
Electrical System........cccccceeeeiiiiiiininnns 65-69 Rotor, Ignition ...........cccceeeeiiiiiie e, 13
Engine Block & Attaching Parts .............. 7-9 Spark PlUg.......coovvviiiiii e, 65-67
Exhaust System........cccoooiiiiin. 23 SEAIET ..o 63
Filter, Breather.........cooovviiiiiiiiiiiiiieeeeeen, 17 Tank, Fuel ... 15
Filter, FUel .......ceeiiiiiiee e, 15 Throttle Linkage...........coovvveeiiiieeeiiiiiiiinnn. 19
Filter, Oil...uieii e, 11 VaAIVES..... e 7-9
BASIC TRACTOR SECTION
AXIE, Front.....coouvieiiiie e, 39 PUMP 53
AXle, Rear.....cccoooiiiiiiieeeeeeeeeeeeee 43 Valve, CoNtrol ............euevevveuiiiiiiiiiiiniininnnn. 57
Baffles & Shrouds...........cccceeeiin. 21-23 Linkage, Valve, Control..........ccccccceeeenen. 59
Brakes ... 41 Hydraulic Lift .............ovvvvimiiiiiiiiiiiiiiiiiiinee 61
Control, Speed........cccceevviiiieiiiiie, 59 INStUMENES ..ovvveci e, 65-67
DecalS........coovviieiiee e 71 Mounts, ENgine........ccccceeeeeeeeeiiieeeiiiiinnnn, 27-29
Electrical System ... 65-69 Mounts, Heat Exchanger............cccceevee.... 45-49
Fenders ... 33-35 PTO Clutch (electric)........cuvvvevieeiieiiiiiiiinennn. 25
Frame ..., 27-29 Reflector, rear......ccccccvvviviiiiiiiiiiiiiiiiiiiiiii, 69
GHlle oo 31 Seat, Operator's.......cccceeeeeeeevveviiiiieieeeenn, 33-35
Headlights........ccooooeiiee, 69 Steering, POWET ...........uuvvieiiiiiiiiiiiiiiiiiiiiiinns 51
HItch, TOW......ooviiee e 59 Steering Wheel & Gear (manual) . . . .......... 37
[ [0 7o Lo IS USPPRRTN 31 Lo o] I I - | 33-35
HydrauliCS........ccoooeeeieeeeeeee 45-61 TransSmisSSION ......ccoovvviiiiiiiiiie e 43
Adapter, Pump Drive.........cccccoeeeeeieeeennnes 55 Wheels, Front & Rear........c.ccoovevveiiiiiinenn. 41
Hoses, Lines & Fittings ..................... 45-61

Motor, Hydraulic Drive..............ccooeeevvnennn. 55



PISTON CRANKSHAFT, FLYWHEEL, AND CAMSHAFT

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

m

INDEX PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT
F. PART NO. DESCRIPTION REQ'D
1 C40793 PISTON - standard (includes pin and retaining fNg).........cou o ueeeeeriaei e eeeeeee e e 2
1 C24932 PISTON - .005(0.13 mm) oversize (includes pin and retaining ring) ........ccccceeeereiiereeeeeeee e 2
1 C40794 PISTON - .010(0.25 mm) oversize (includes pin and retaining ring) .........cccceeeeereiereieeeeeeeereeeee 2
1 C40795 PISTON - .020(0.51 mm) oversize (includes pin and retaining fing) ........ccccceeeerecieeeeeeeeee e 2
1 C40796 PISTON - .030(0.76 mm) oversize (includes pin and retaining ring) ......c.cccceeeveviiiirriereeeeeeeiivnenn 2
1 C24936 PISTON - .040(1.02 mm) oversize (includes pin and retaining ring) ......cccccceeevevriivrrieeeeeeeesiinneen 2
2 C29972 L LN T o1 (o] o I PRSPPIt 2
3 C20241 RING-TEIAINING ... ttvtete e e ettt e e et e e e e e e et e e e e e s s et e et eaeeseaatbbaseaaeeessassseseessasnsbreseaeessannnes 4
4 C29739 S\ [CIS] = B o153 (o] g 1 7=V Lo F= 1 ) PRSP RS 2
4 C24938 RING SET - piston .005” (0.13 MIM) OVEISIZE .......uuuiiiiiieaeei i ee e et ee e e e e e e e e aneaeeeeeens 2
4 C24939 RING SET - piston .010” (0.25 MM) OVEISIZE .....cccuuuiiiiiieeeeeeeeiiiee et a et e e e e e e enneaee s 2
4 C24940 RING SET - piston .020” (0.51 MM) OVEISIZE .....ccuuiiiiiiieeeei ettt e e e e e e e e nneeee s 2
4 C24941 RING SET - piston .030” (0.76 MM) OVEISIZE ......ccuuvriiiieee e it e e e e eesiireee e e e e e s ssiaareeea e e e e ennnereeeas 2
4 C24942 RING SET - piston .040” (1.02 MM) OVEISIZE ......ccuvvviiiieeeeiieiiiriee e e e eesiiveae e e e e e s ssiaraeeaa e e e s ennnsreeens 2
5 C29750 CONNECTING ROD - (standard) includes nut and bolt
(B016PS, 4016, ADLBPS) .....viiiiieirii ittt ettt 2
5 C29751 CONNECTING ROD - .010” (0.25 mm) undersize, includes nut & bolt
(B016PS, 4016, ADLBPS) .....eeiiueieiutieiiee ettt ettt ettt e bt sbe ekt eabe e ek eeabe et b e e nae et enne e s 2
5 C20204 CONNECTING ROD - .020” (0.51 mm) undersize, includes nut & bolt
(B016PS, 4016, ADLBPS) .....teiiutieiutieiiee ettt ettt ettt e bt sbe ekt eab et et e e abe e e nbb e aae et neenneenans 2
5 C20205 CONNECTING ROD - .030” (.076 mm) undersize, includes nut & bolt
(B016PS, 4016, ADLBPS) .....viiivieirii ittt ettt ettt 2
5 C25383 CONNECTING ROD - (standard) includes nut & bolt
(3018PS, 3020PS, 4018PS, 4020PS)......0iiiiieiriiitierrie ittt 2
5 C25384 CONNECTING ROD - .010” (0.25 mm) undersize, includes nut & bolt
(3018PS, 3020PS, 4018PS, 4020PS).......tiitiiiiieiieertieateesteeatee sttt et easbe et e sae et enaee et 2
5 C25385 CONNECTING ROD - .020” (0.51 mm) undersize, includes nut & bolt
(3018PS, 3020PS, 4018PS, 4020PS)......utiiteiiiieiieertieatee st e abee sttt et eanbe et e nae et naee e 2
5 C25386 CONNECTING ROD - .030” (0.76 mm) undersize, includes nut & bolt
(3018PS, 3020PS, 4018PS, 4020PS)......ciiiiuiiiriiiiierrie ittt 2
6 C25774 BOLT - connecting rod 5/16” special N.F.........coooiiiiiiiiiiice e e e 4
7 C25775 NUT - lock, connecting rod 5/16” N.F........ccuuiiiiiie et e e e raae e e e 4
8 C20223 LN I (=1 7= 1 o1 o To OO 1
9 C24325 HUB - QOVEITION CU «.ttttttttttttetettteeeeetstsesesestsesese s e e e 1
10 C24326 (61U o oY ¢ [o] TP O T U PO PSP PP UTSTPTRPN 1
11 211-216 BALL = OVEIMION ...ttt s 5
12 126-9 KEY - WOOAIUTE /87 X /27 ...ttt b et nbe e sbneennne e e 1
13 C32468 CAMSHAFT - (includes pin) (3016PS, 3018PS, 4016,
AOLOPS,A0L8PS) ...ttt ettt 1
13 C32469 CAMSHAFT - (includes pin) (3020PS, 4020PS).......cccooiiiiieiiieiiienrie e 1
14 C22261 GEAR ASSEMBLY - CAMSNAMt.......c.iiiiiiiiiiiiie e 1
15 C20229 WASHER = thIUSE ...ttt ekt ab e bt esab e e s bt ab e e s e e sneennnes 1
16 C20233 PIN = CONEET ..ttt e 1
17 C32284 CRANKSHAFT - engine (3016PS, 4016, 4016PS) ........cciiuiiiiiiiiieiiieiiee et 1
17 C32285 CRANKSHAFT - engine (3018PS, 3020PS, 4018PS, 4020PS) .....ccceeiuterieeiiienieeaiee e aneee e 1
18 126-9 KEY - woodruff, CrankShaft gBar ...........ccoiiiiiiiiiiic e 1
19 C20218 LN I (=1 7= L o1 o To PRSP 1
20 C20219 WASHER - SPECIAL...... ittt e e e e et e e e e e e s et e e e e e e e e a e a e e e e e e e aabrraeaaas 1
21 C22262 GEAR - Crankshaft..........oooiiiiii s 1
22 C31976 [N o (U= =T ol (1] o] o [T 1
23 C32286 FLYWHEEL - ©NQINE.... .tttk ettt ettt sib e st e e sab e e st e e eab e e e beesneeentneennnee e 1
24 C20226 GEAR - 1iNG, fIYWRNEEL.....coeeee et e e et e e e e e 1
25 C32473 BOLT - fIYWHEEI ...ttt e b e e b etttk e e sbe e e bneesnnee e 1
26 C32463 WASHER - SPECIAL...... ittt e e e e et e e e e e e e st b e et e e e e e e e e e e e e e s natbrareaaas 1
27 C20303 WASHER - SPECIAL...... ittt e e e e et e e e e e e st r e e e e e e e e e a e e e e e e e et rrraaaas 6
28 C32464 SCREW - #10-24 X 3/8 flaNge IOCK ....ccccoiiiiiiiiiiie ettt e 6
29 C32287 SCREEN - fIYWHEEL ..ot 1

30 C32288 KEY - 3/16" X 2" special, fIYWNEEI .......cooeieeeeee e 1



CYLINDER BLOCK

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX
REF. PART NO.
1 C33243
1 C33244
2 41-26
3 113-208
4 C20256
5 C22618
5 C22619
5 C22620
5 C22621
5 C22622
6 C20267
7 C20268
8 C20269
9 C20270
10 C20271
11 C20272
12 C24946
13 C29974
13 C29975
13 C29976
13 C29977
13 C29978
14 C20287
14 C20289
14 C20290
14 C20291
15 C20295
15 C20296
15 C20297
15 C20298
15 C20299
16 C32274
16 C32275
19 192-21
20 C23320
24 C20250
26 C20251
27 C20276
27 C20471
27 C20277
28 C32272
29 C32273
30 113-132
31 C32276

C32277

CYLINDER BLOCK

DESCRIPTION REQ'D
BLOCK ASSEMBLY - short (3016PS, 4016, 4016PS) includes

cylinder and crankcase, all bearings, crankshaft, camshaft, timing

gear, connecting rods, pistons, piston rings, valves, oil pump and

breather tube (does not include gasket Set)..............ccooeeciiiiiiiiiiiiiiie 1
BLOCK ASSEMBLY - short (3018PS, 3020PS, 4018PS, 4020PS)

includes cylinder and crankcase, all bearings, crankshaft, camshaft,

timing gear, connecting rods, pistons, piston rings, valves, oil pump

and breather tube (does not include gasket Set) ............oovvvvviiiiciiiiiiieeeeenn, 1
PLUG - WeICHh ..o 1
2 1@ ]I I T R ) K U 5
SHIM - end play, crankshaft (.005") UAR
BEARING - crankshatft, rear (includes thrust washer) (standard)................. 1
BEARING - crankshatft, rear .002” (0.05 mm) undersize ............ccccceeviennne 1
BEARING - crankshatft, rear .010” (0.25 mm) undersize ............cccccevvieennee 1
BEARING - crankshaft, rear .020” (0.51 mm) undersize ...............cccoevvevvnnnns 1
BEARING - crankshatft, rear .030” (0.76 mm) undersize ..............cccceeeeeinnne 1
WASHER - thrUSE.....co o 2
GASKET - bearing Plate ...........ueeiiieeeiiieeecie e 1
PLATE - BEANNG, FEAI.......cceeeieeeeiie e e e e e e e e e e e aaaees 1
BEARING - camshaft 3/4” length (service part is 5/16” length) .................... 2
SEAL - 0il, CranksShaft rear..............uuuuviiiiiiiiiiiiiiiiiiiiiieee e 1
PIN - drive, bearing StOP ......covvviviiiiiii e 4
I o | PP 1
INSERT - valve seat, exhaust (Standard)...........cccccveveiiiieiiiiiniee 2
INSERT - valve seat, exhaust .002” (0.05 mm) oversize...........cccccccvvvvevnnnns 2
INSERT - valve seat, exhaust .005” (0.13 mm) OVErSIZe...........ccccceeviiiiinnnne 2
INSERT - valve seat, exhaust .010” (0.25 mm) OVErSize...........ccccccoviviiennne 2
INSERT - valve seat, exhaust .025” (0.64 mm) oversize...........cccccccvvveevnnnns 2
INSERT - valve seat, intake (standard)...........ccccceeeiiiiiiiieiiiiiecicee e, 2
INSERT - valve seat, intake .005” (0.13 mm) OVErSIZe..........cccccoevviiiiiiicnnnns 2
INSERT - valve Seat, intake .010” (0.25 mm) OVerSIize............ccccevvviiinnnnne 2
INSERT - valve seat, intake .025” (0.64 Mm) OVEISIZE.........cccceeeeeiiiieeeeennnn, 2
BEARING - crankshatft, front, flanged (standard) ............cccccoeiiiiiiiiiiiiiinnns 1
BEARING - crankshatft, front .002” (0.05 mm) undersize .............cccceevennne 1
BEARING - crankshatft, front .010” (0.25 mm) undersize ..............ccccvvvevnnnns 1
BEARING - crankshaft, front .020” (0.51 mm) undersize ..............ccccevvevnnnns 1
BEARING - crankshatft, front .030” (0.76 mm) undersize .............ccccoeevennne 1
GUIDE - VaIVE,XNAUST ...ttt a e e e 2
GUIDE - VaIVE, INTAKE ... ..uviiiiiiiiiiiiiiiiii ittt 2
LOCKWASHER - 3/87 ...ttt 5
PIN - @lignment, gEar COVEN ........ovviiiiiiiiiiiiieiieee e 2
COVER - VAIVE ...ttt ettt a e e 1
GASKET - ValVE COVEI ...t 2
TAPPET - valve (Standard) ..........coooiiiiiiiiiiei e 4
TAPPET - valve .002(0.05 MIM) OVEISIZE ......cccevieeeeiiiiiiieie e 4
TAPPET - valve .005(0.13MM) OVEISIZE.......cceviieeeeiiiiiiieee e 4
VALVE - INEAKE ...ttt e e e ettt e e e e e e e eenees 2
VALVE - @XNAUST ...ccoviiiiiiiiiii e 2
BOLT - 1/47 — 20 X L1-3/47 ...ttt 2
SPRING - VAIVE ...ttt ettt et e et a ittt et et e e e e aaaaaaaaaaaaaaaaaaaaaens 4
LOCK - ValVe @Nd SPIING....uuuriiiiiiiiiiiiieieeeee ettt 8



CYLINDER BLOCK

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

IDEX CYLINDER BLOCK
REF. PART NO. DESCRIPTION REQD
33 C40797 SEAL — INtAKE VAIVE .....coiiiiiiiiiiii e 2
36 C29979 GASKET - NEAT ...t 2
37 C32279 HEAD - cylinder R.H......uiii e 1
37 C32280 HEAD - CYIINAEI L.H ..o 1
38 C32281 RETAINER = valve SPriNg ......ccoovviiiiiiii e 4
40 C20248 WASHER = 5/167 ...t 18
41 C32440 BOLT - head 2-3/8" I0NQ......cuuuiiiiieeeieiieiee e 16
42 C20247 WASHER - 1/47 COPPET ...ttt 2
44 C32282 CAP = VAIVE ...ttt 4
45 C29981 KIT - gasket, complete engine (does not include bearings) ..................... 1

45 C29982 KIT - gasket, (carbon removal/valve grind) .........ccccccceeeiiiiiiiiiiiiiiiiies 1



, PUMP, FILTER, AND FILLER TUBE

OIL BASE

INDEX

OIL BYPASS VALVE

OIlL DRAIN



MODEL 3016PS, 301BPS, 3020PS, 4016, 4016PS, 401BPS, & 4020PS

INDEX
REF. PART NO.
1 C32290
2 C32465
3 C32291
4 C32292
5 C32293
6 C32466
7 C32467
8 C32289
9 C29984
10 192-21
11 113-252
12 221-3
13 C23321
16 C20565
17 C20331
18 113-103
19 C25389
20 182-525
21 C32462
22 C26191
23 C29734
24 C20325
25 192-19
26- 113-4
27 C32474
28 C20574
29 C20320
30 C20322
31 221-86
32 C19473
33 C14906
34 C14399
35 C33222
36 182-525
37 C20577
38 C33949 **
39 218-5154 **

OIL BASE, PUMP, FILTER AND FILLER TUBE

DESCRIPTION

SCREW - #10 x 1-1/4" panhead ...........cccccceeiiiiiiiiiiiieeei,
NUT - Speed (IYPE U) ..vviiiiiiiiiiiiiieiieeieeee e
BASE - oil (inCludes plugs) .........uurriimmiiiiiiiiiiiiiiiieiieeeeeeeeeeee
GASKET - 01l DASe ...
LOCKWASHER = 3/8" ...ttt
BOLT - 3/87-16 X 3-3/4 .ottt
PLUG - 0il DaSE 3/8”.....ceeeiiiiiiiiiiieiiiiiieeeee e
CUP - intake, oIl pumMpP ..o,
ADAPTER - 0Il filter ..o
WASHER - 5/16" COPPET ...coeeeeeeeeeeeetiie e
BOLT - 5/16” — 18 X 17 . uiuiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeaaaaaaa e
DRAIN - OIl filter oo
BOLT = #10-32 X 3/8”..eeeeeiiiriiiiiiiieiiiiiieiiiaeaaaaaaaaaaeaaaaeaaaaaaaa e
GASKET - qil filter adapter ...........ccoovvvvviiiiiiiiiii e,
FILTER - Oil.coviiiiiiiiiiiii,
PUMP = Oll.ccoiiiiiiiiiieee
KIT - gasket, il pUMP ......oooiiiice e
LOCKWASHER - 1/47 ..o,
BOLT = 1/47 — 20 X 17 ettt ee e e e e e e e e e aaaaaaaaaaaaa e
BOLT - 3/8” — 24 X 7/8” 0il DYPASS ....vvvvviviiiiiiiiiiiiiiiiaeeaaeeeaeeenn,
WASHER - 3/8” COPPEN weeviieieeeeeieeeeie et
SPRING - 0il bypass valVe ...........ccccccoiiiiiiiiiiiiiiiieeeeeeeeeeeeeee
VALVE - 0il BYPASS....ciiiiiiiiiiiiiiiiiiieee
REDUCER - pipe 3/8" - 14 t0 1/4” ....coooiiiiiiiieieeeeeeee
NIPPLE - PIPE2.57 ..ttt
GASKET - 0il drain.......cooiiieee e
PLUG - 0il draliN.....ccovviiiiiiiiiiiiin
BAFFLE - air, 0il DASE ........cuuiiiiiiiiiiiiiiiiiieiiieee e
BOLT = #10-32 X 3/8”...euttiieriiiiiiiiiiiiiiiiiiiiiiaaaaaaaaaaaaaaaaaaaaaaaaaaans
SEAL - Ol fIlter oo
NIPPLE PIPE 3.5 . it
PLUG - 1727 = 20 ittt

** Use PIN and after:
3018PS - 14181900
4020PS - 14184000



GOVERNER GEARCASE AND IGNITION ROTOR




©CO~NOUTAWNEFR

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

n

C32457
C20305
C22632
C20307
182-84
C20309
C20310
211-5
C20312
C20313
113-120
C20331
C20412
C29985
131-911
C29989
C20345
C32452
C32297
192-19
113-2

PART NO.

GOVERNOR GEARCASE AND IGNITION ROTOR

DESCRIPTION REQ'D
GEAR CASE ASSEMBLY - gOVEIMOI .....ccuuiiiiiiiieieeeeiiieeeseaiaseeeeeinseeaeees 1
BEARING - governor shaft..........cccccoooiiiiiiiicie e, 1
SHAFT AND ARM .ot eeeeeeeeees 1
YOKE - governor shaft.........c.ccooooiiiiiiiiii e 1
SCREW - #8-32 X /87 ..ttt e e e e e 2
PIN - QOVEINOI CUP SIOP ...eeeeeieeeeiiie et 1
SEAL - 0il, governor shaft ... 1
BALL - bearing, governor shaft ............cccccceeei i 1
SEAL - 0il, cranksShaft..........cciieiiiii 1
GASKET = MOUNEING ...ttt ettt e e e e e e e e e e e e e e e eeeeaeeeens 1
BOLT - 5/16" — 18 X 1-3/4 oo 4
WASHER - 5/16” COPPEN ....cciiieieeitiiee ettt e e e e e e 5
TUBE - vacuum port (included in assembly) ..........ccccooiiiiiiiiiiiiiiiie, 1
STUD - QBAI COVEI ...iiiiiiiiiee ettt ettt e e etes e e e et e e e e et e e e e etta e e e e eara e eaaenes 1
NUT = 5/167 = 18 ..ottt 1
CLIP - FELAINING ...ttt e e e e e e e e e e e e e e e e e 1
GASKET = PIALE ...ttt 1
PLATE - PIUNQEI COVET ...t 1
@ @ T B To | o111 o] o S 1
LOCKWASHER - 1/47 ..ot 2
BOLT = 1/47 = 20 X 5/87 ...ttt ettt 2



FUEL SYSTEM

INDEX

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX
FUEL SYSTEM (ENGINE)
REF. PART NO. DESCRIPTION REQ'D
1 C29868 CARBURETOR - fuel (3016PS, 3018PS, 4016, 4016PS, 4018PS)
LT 0Tz TSI TV L= K 1
1 C29869 CARBURETOR - fuel (3020PS, 4020PS) repairs page 19 .........ccccvveeeeen. 1
2 C29969 GASKET - carburetor mounting ............cceeeiii e 1
3 C29944 SEAL-"O" FINQ ettt a e e e e et e e e e e e e s nneeees 1
4 C29952 ADAPTER - carburetor........cooo oo 1
5 C29953 GASKET = @UAPLET ...evieiiieieeee ettt e e e e e e e e e e s s e e e e e e e e e ennnreeees 1
6 C40896 MAINIFOLD - INTAKE ...ttt e e e e e e e e e nnnes 1
7 192-19 LOCKWASHER - 1/47 ..ot 2
8 113-65 BOLT = 1/4” — 20 X 1-3/8 ..eeeeeeeeee ettt e e e e e e e e e e e e e annnees 2
9 113-121 BOLT - 5/16" — 18 X 27 . teeiieeee e e e e ettt e e e e e e st e e e e e e e s eee e e e e e e annnnes 4
10 192-20 LOCKWASHER - 5/167 ....uiiiiiiiiiee ittt 6
11 C26202 GASKET - MaNifold.......uueie s 2
12 113-103 BOLT - 5/16” — 18 X . .iiiiiiiieeeeeeeeeiiieeee e e st e e e e e e e s ee e e e e e e annnnes 2
13 C20360 CLIP - retaining, control rod to carburetor...........cccccuuveeeiiiiinns 1
14 C29988 ROD - gOVEIMO CONTIOL ......uviiiiiieiiiiiiiie e 1
15 195-2027 WASHER = 5/168” ..ottt e e e e e e et eeeeaaeeeannnes 1
16 NSS HOSE - fuel (use C28937 cutto length).......cccccceiviiiiiieiiici e, 1
17 C29959 PUMP = TUEBL ...t 1
18 182-559 SCREW - tapping #10-24 X 5-8"....cvtieee et 2
19 NSS HOSE - vacuum (use C28937 cut to length) ...........ccoevvviiiiii i, 1
20 214-103 CLAMP - NOSE 1/27 (W) ..ceiieeieeeeie ettt UAR
21 Cc20411 CAP - fUEI QULIBE ...ttt enennennnne UAR
22 NSS CLAMP - hose 7/16” (wire) (US€ C32376) ....uuuerreeeeeeiiiiiiiiirieeeeeeesnnnennens UAR
23 C32376 CLAMP - hose 1/2" (WOIM driVE) .......uuuuuuuriiiiiiiiiiiiiii e 1
24 C10678 ELBOW - NOSEO0° ... .ot e ettt e e e et a e e e e e et e e e e e e e e annes 1
25 C20412 TUBE - VACUUIM ...ttt e ettt e e e e e e et e e e e e e e e s nnnsseaeeeaaeeeesnnnsnnees 1
26 C33406 SPRING - governor rod (0ptional) ........ccuueiiiiiiiiieiiiis e 1
INDEX FUEL SYSTEM (TRACTOR)
1 C10678 ELBOW - h0S€ 900 ......cciiiiiiiiieee ettt e e e e e e e e e e e e e e 1
2 C28962 RETAINER - fUEI TNt 1
3 NSS HOSE - fuel line (use C28937 cutto length) ..........coovvviiiiiiiiicee, 1
4 NSS TANK - fuel (use C44818, C44819) .....ccooiiiiiiiiiiiieee e 1
5 C11529 CAP - fuel tank (includes iNSert) (1.5”) ... 1
5 C44819 CAP - fUBIANK (L.75”) ueiiiieeeieiieee et 1
6 NSS HOSE - fuel line (use C28937 cuttolength) ..........cccooiiii, 1
7 C23527 LINER = tANK...uuiiiicece et s e e e e ee e 1
8 C14690 CUSHION - fUI tANK ....eiiiiiee e 2
9 C32376 CLAMP - NOSE L/27 ..ottt 4
10 C31978 FILTER = TUEL..eee e 1
11 C24689 CLIP - “J" fuel liN@ retaiNiNg ...........uuueuueuueiiiiiiiieiiiii e 1
12 187-1036 SCREW -1/4”" — 20 Self tap ...t 1



AIR CLEANER AND BREATHER

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

REF. PARTNO.
1 C26703
2 C32302
3 C22581
4 C22424
5 131-911
6 C32303
7 187-1036
8 182-152
9 195-516
10 C29946
11 C32304
12 C29948
13 C32376
14 C32305
15 C33247
16 C30033
17 C32306
18 131-71
19 C32451
20 C33246
21 C20490
22 C20493
23 NSS

24 C20536
25 C20504

AIR CLEANER

DESCRIPTION REQ'D
NUT = WING 1/4” =20 oottt eeeeeeeeeees 1
COVER - AIF ClIBANET ... 1
PRECLEANER ... oot a e 1
ELEMENT - @Il ClEANET ... con ettt aas 1
NUT - 5/16" - I8 flaNQe ...ceevvveii i 1
HOUSING - QIF ClEANET .....uiiieieeee et e e 1
BOLT - 1/4” — 20 x 1/2” tapping, washer head .............cccccccinniiiiiiiiinnns 2
SCREW —machine #10 — 32 X 1-1/2" . .coeeiiee e 3
WASHER = H10 .. r e e eaas 3
B I O O] = -1 | S 1
TUBE - QIF INTAKE . ee it s s e e 1
| I O o] (5T 11 [ 1
CLAMP = NOSE ... 1
SUPPORT - QIF CIEANET «.cuiieeeieeieee et s s e s e ean 1
TUBE - DI AINET . .cevecieee e e 1
GROMMET = TUBDET e 1
COVER - ElEMENL...cenieeie e e e eas 1
IO I (o Yo i Y e O T 1
SPACER - air Cleaner StUd ............uiiiiiiiiiiiiee e 1
[ L0 ] R o] (=T 11 g (=T 1
VALVE - Dreather Cap........cccocouuiiiiiiiiiiiiiiieeee et 1
“0" RING - breather Cap........ooovviviiiieii e 1
SCREW - SEIfF tAD cooeiieeeiiie et 1
CLAMP - Breather Cap .......uuvvviviiiiiiiieiieeeeeeeee e 1
SCREEN - breath€r tube ..........cooovviiiiiii e 2



CHOKE AND THROTTLE

INDEX

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX CHOKE AND THROTTLE
REF. PART NO. DESCRIPTION REQ'D
1 C33468 * CONTROL - throttle ..cceeeeiieeeeee et e e e e e e 1
1 C37226 * * CONTROL = thrOttle ...eeeeieee e 1
1 C46369 ***  CONTROL - throttle ... 1
2 NSS HANDLE - throttle control, orange (use C35291) ........cccovivviiiriieeeenniiiiinne 1
3 C31893 * CONTROL - ChOKE....ceiieiiiceiee et e e e e 1
3 C37227 ** CONTROL - CROKE....ceiiiiieiiiei et 1
3 C46340 ***  CONTROL - ChOKE......ccoiiieiiiee et 1
4 C30074 HANDLE - choke control, BIACK ........couiieeeeeee e 1
5 C27233 CLIP - dOUDBIE CADIE ......eeiiiiiiiiiiiiiiieiiiiii s 3
6 192-18 LOCKWASHER - No. 10 (early production)............cccceeeeeeieeei e, 2
7 C34117 NUT - N0o. 10 — 24 flange 10CK.......ccooeeeeeeeeeeeee 2
8 182-559 BOLT - No. 10 - 24 x 3/4” phillips, black ... 2
9 C22369 BOLT - washer head #10 - 32 X 5/16”......cccooiiiiiiiiiiiiieeeeeeieeeee e 2
10 C29957 BRACKET - ChoKe CabIe.......coiiieiieeecc e 1
11 C29506 CLIP - retaining, choke cable............ooviiiiiii 1
12 187-1511 SCREW - tapping #10-32 X 1/27 ..cooeeoiiiiiieeeee et 1
13 113-1 BOLT = 1/47 = 20 X /27 ..ottt a e e e e 1
14 131-934 NUT - 1/4” - 20 flang@ IOCK ......ceeeeiiiiiiiiiieee et 1
15 C37536 * BRACKET - wire stand Off .......coooiiiiiiiii e 1
16 C31977 * CLIP = WIT ittt e ettt e e e e e e s sttt e e e e e e e e e ans 2
17 113-4 * BOLT = 1/47 = 20 X A7 oottt ettt a e e e e e e s e e e e e e e e e annnnes 1
18 129-101 * NUT = L/47 = 20 ceeiieiie ettt e e et e e e e e e e s e e e e e e e e e ennneees 1
19 C35291 KNOB - choke and throttle — USE PIN 14176500 and after ........................ 2
* Use before PIN 14176500 * * Use pin 14176500 to 14190552 *** Use PIN 14190553 and after
CARBURETOR
INDEX

C43678 * CARBURETOR - fuel (3016PS, 3018PS, 4016, 4016PS, 4018PS) ............ 1
C43679 * CARBURETOR - fuel (3020PS, 4020PS).....ccccuiiiiiiiiiiiiiaeeesiiiiiiiieeee e 1
C43681 KIT — CarbUretor FEPAIN. .......uueiiiiieeiiiieee et 1
C43682 KIT — @CCEIEIAtOr ... 1
C29868 * * CARBURETOR - fuel (3016PS, 3018PS, 4016, 4016PS, 4018PS) ............ 1
C29869 * * CARBURETOR - fuel (3020PS, 4020PS)......ccccceiiiiiiiiiiiee et 1
1 C29965 LS I {0 - RS USERR 1
2 C29966 JET - power (3016PS, 3018PS, 4016, 4016PS, 4018PS).....c..ccccevennee 1
2 C30015 JET - power (3020PS, 4020PS)......cuuuuiiiiaiiiiiiiiiiiiiiee e esiireeeeeee e e 1
3 C29967 0 | I T | = SRS SERPR 1
C29962 I I (1= - 1 1
4 NSS GASKET AND SEAL PACKAGE .....ccoiiiiiiiiiiiieeeee e 1
5 C29969 GASKET = MOUNTING ..ettiieiiiiiiiiiiie et e e 1
6 NSS SCREW AND PLUG PACKAGE .......cci ittt e e 1
7 NSS VALVE - INIEL. et e e e e e e e e 1
8 NSS VALVE - 0018 @OJUST ...t 1
9 NSS SPRING - tENSION ....eiiiiiiiiiiiiiieiiieeeieeeeeeteeeeeeeeeeeeeeeeeeeeeeseeeeeeeeseeessensneeennnnnnnes 2

* For Spec “G” Engines ** For Spec “C” Engines



INDEX BLOWER HOUSING AND GOVERNOR




MODEL 3016PS, 301SPS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

CONOUAWNR A

m

PART NO.
C32308
163-22
C32444
C32445
187-1073
195-102
C32446
187-1073
C32447
195-518
C20376
C29506
C28719
187-1511
182-49
C20371
C32311
121-3
195-102
C20375
NSS
NSS
187-1036

BLOWER HOUSING AND GOVERNOR

DESCRIPTION REQ'D
HOUSING - DIOWET ... 1
SCREW - tapping, washer head 1/4"-20X7/16..........cccccvveeeeiiiiiiiieaaeannnn. 1
HOUSING - cylinder air L.H ..o 1
HOUSING —cylinder air R.-H ... 1
SCREW - tapping, washer head 1/4” — 20 X 5/8 .........ccccovmmiiiiiiiiiiiiiieeee, 2
WASHER - L/ ettt e e e e ee s 2
BOLT - 5/16” —18 x 3/4” washer head ...........cccueeeiiiiiiiiiiiiiiie 2
SCREW - 1/4” — 20 x 5/8” tapping, washer head..............ccccccvvvvviiieennnn. 4
CLAMP = Wittt 1
WASHER - /47 ettt e e e e e e e e e e eeeees 4
SPRING - QOVEIMOT ...ttt e e e 1
CLAMBP - CADIB....ceeeee e 1
BRACKET - CaDIE ..o 1
SCREW - tapping #10 — 32 X 1127 ..o 1
SCREW - tapping # 6-32 X 5/8”.....uuueiiieeiiiiiiieee et 1
SPRING - idl€ SELHNQG ....uvueeiii e e 1
F N Y o [0}V T o [0 PPN 1
BOLT - 1/4” - 20 x 1/2" washer head............ccccceiiiiiiiiiiiiiiee e 2
WASHER - /47t 2
BUSHING - @rm, QOVEINOI ..uuuiiieeiiieeietiis e et e e e eet e e eeaia s e e s eataeeaeeannns 1
SCREEN - blower housing (Not used) ...........ccoooioiiiiiiiiii e 1
PLUG - Screen (NOt USEA) ....cevvviiiiiiiiiiiiiieeeeee e 1
BOLT - 1/4" — 20 X 1/2" flangelocK ...........ccoviiiiiiiiiiice e UAR



EXHAUST PIPES AND SHIELDS

INDEX p

MUFFLER AND SHIELDS

INDEX ‘/(D




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

OCo~NOoOOR~AwWNEFM

Boooxlcnm.bool\n—\

n

PART NO.
C32321
C32322
C26207
C32324
C32325
61-512
192-404
NSS
C31417
129-102
C32455
187-1908
193-70

C31597
C31415
C33425
113-208
192-21
C31420
C31421
113-3
131-934
187-1036

EXHAUST PIPES AND COVERS

DESCRIPTION REQ'D
COVER - exhaust pipe L.H....coo o 1
COVER —exhaust pipe R.H ..o, 1
GASKET = €XNAUST ... et e e e e 2
PIPE — €XhaUST R.H ..coriei e 1
PIPE - @XhauSt L.H ... 1
BOLT - 5/16 X 5/8" sOCKet head..........ccoeuviiiiiiiiiieei e 4
LOCKWASHER = 5/16" ... .ot 4
SCREW - 1/4” -20 x 3/8” washer head (use C31 597) .....cccovvvvvvvrrnceennnnn. 2
CLAMP = @XNAUST .....cceeiiie e e e e 2
NUT = 57167 = 18 et e e e e e e e e 2
O I = R .Y/ < YT 1
SCREW = #10 - 16 X 5/87 ... oot 1
LOCKWASHER - #10 external tooth ...........coooovviiiiiiiiii e 1

MUFFLER AND SHIELDS

SCREW - 1/4" =20 X Y2 DIACK.....ccueiiieieie et 2
SHIELD - head baffle extension L.H..........ooooeiiiiiiiiiie e, 1
MUFFLER - @XNAUSE.......cooiniiii e 1
BOLT - 3/8" — 16 X L-L/47 ... 2
LOCKWASHER - 3/87 ... 2
STRAP = MOUNTING ©.euiiieeeiieeei e e e e e e e e e eenaane 1
] o L] T ¢ 10 11 (= TR 1
BOLT = 1/4" =20 X B/4" NEX ettt 2
NUT - 1/4” — 20 flaNGEIOCK. ........eeeeiiiiiiiiiiiiiee e 2

SCREW - 1/4" -20 X 1/2" self-tap ......coeveuiiiiiiii e 4



INDEX




©COOWONOOUPRARWNERLPE

[
WN RO

INDEX

NSS *
C46993 +
C33198 * *
C32382 * *
C32383 * *
C32384 * *
C32381
C33199
113-206
192-21
C29811
C15557
C33200
C31615
C31976
114-203
C47442
C47422
113-207
192-21

3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS

PTO ELECTRIC CLUTCH

CLUTCH - PTO (use C33201 kit — includes items 1, 8, 9, and 12) .............cccvvveenee. 1
(O IO 01 = I PR RR 1
(O IO I @1 = I PP S 1
ARMATURE = CIULCN .. 1
ROTOR = CIULCH . 1
1= o V) o SRR 1
(Sl =Y o 1T = U T 1 11 | R 1
2] R YN Of (=l - o1 i E ] = 1 (o] [ 1
BOLT - 3/8" - 16 x 3/4” (secure wWith LOCK TITE).......ccocceiiiiiiiiiiiiiee e 1
LOCKWASHER = 3/8 ....oii ittt ettt e ettt e e et e e e e eatae e e e stae e e s e tbe e e e enees 2
SPACER - CIUtCH L1007, . ettt ettt e e st e e e e e e e nnrae e e e enees UAR
SPACER - CIULCH L0507 ei ittt e e e nnrae e e e e UAR
SPACER - CIULCH 12507 ... ettt sttt nnrae e e UAR
LTS = = F= 1y ] 11 s o RS 1
KEY = LA X LA X L-LIA" ettt et e e e 1
BOLT = 3/8" 24 X L-1/27 ..ottt ettt e e e e e nnbae e e e 1
KIT — Anti ROtation BraCKet..........coocuviiiiiie et 1
BRACKET - @nti-rotation .........ccovveieiiiiiiiiiieeee et e e e s e e e e e e s snnnnene e e e e 1
BOLT - 3/8" - 16 x 1" (secure With LOCK TITE) ...ccvvveeiiiiiiiiiieii e ccviiieeeee e 1
LOCKWASHER - 3/8".....oi ittt ittt ettt e a e st be e e s et e e e nnnes 1

* Use before these PIN'’s:

** 3016 — 14126917 to S/N 17191880
3018 — 14132580 to S/N 17191880
3020 — 14133202 to S/N 17191880
4016 — 14128593 to S/N 17191880
4018 — 14129744 to S/N 17191880
4020 — 14130984 to S/N 17191880

+ Use after SN 17191880



INDEX FRAME, FOOTPADS AND BELLY PAN




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

n

oO~NoOO O, WNRERRERLPEFEM

22
23
23

24
24

PART NO.
C33512
C34168
C33514
C31610
C24137
C22023
131-1318
C27508
131-1352
113-208
C30458
C30460
C30462
C30464
121-106
C31368
C33488

C14730
192-23
113-424
166-85
138-2073
C16373
C31597
C33576
C30274
C31359
C33548

187-1036
C33576

C31967
C31369
C33580

C35067
NSS

FRAME, FOOT PADS AND BELLY PAN

3018PS - before PIN 14181900
4020PS - before PIN 14184000
3016PS, 3020PS, 4016, 4016PS, 4018PS — ALL

DESCRIPTION

FRAME - main (3016PS, 301 8PS, 3020PS).......ccuuvviviiiriiriaeeaannnn.
FRAME - main (4016) SNOWN ........ovuiiiiiieeiiiiieeeiee e eeeeiiins
FRAME - main (4016PS, 4018PS, 4020PS)........ccvuvvieirieeirinaeaaann.
SHIELD - Oil taNK....ceiiiiiie e
SPRING - JAECH.....eiiiiiiiiiiiiiiieiteeeee
HINGE - frame ..o
NUT - 10CK 1127 NLF oo
PIN - attaChment ...,
NUT - lock 3/8" N.C. flange .........coovvvriiiiiiiii i,
BOLT - 3/8” =16 X 1-1/4" oo
FOOTREST L.H. (3016PS, 3018PS, 3020PS) .......cuvvviveererreeaaaannn.
FOOTREST R.H. (3016PS, 3018PS, 3020PS) shown ..................
FOOTREST L.H. (4016, 4016PS, 4018PS, 4020PS) ..........cccev.....
FOOTREST R.H.(4016, 4016PS, 4018PS, 4020PS).....ccccccceevn....
BOLT- 5/16" x 1/2" N.C. flange locK............ccevvrviicieiiiieeiicieeeiiis
CAP — instrument panel (4016) ShOWN ........ccccoooeeeeeiiiiiiiiiiiiien,

CAP - instrument panel (3016PS, 3018PS, 3020PS,

4016PS, 4018PS, 4020PS) ......cutmriiieeeiiiiiiiiiiiaee e
SPACER - rear, frame (3016PS, 3018PS, 3020PS)........cc.eeeeeee...
LOCKWASHER - 1/27 ..t
BOLT - 1/2” - 13 x 1” transaxle Mounting...........cccccevvvvieeeeeeeeeennnnn.
BOLT - 1/2"x 1", 12 Pt. flange.......ccccoeeviiiiiiiiicce e
PIN - 1Ol 3/16” X L-1/4" .ot
PIN - 1aCh e
SCREW - 114" - 20 X 1/27 BIACK ....evvieiiiiiiiiiiieieiee e
SCREW - 1/4" - 20 X 5/16” BIacK ........cooocvriiiiiiiiiiiici
LENS - diSPIay ..ccoeeeeeieieeeee e
COVER - access (4016) SNOWN...........uuviiiiiiiiiiiiiiiiiiiecceeeeeeeeeeen

COVER - access (3016PS, 3018PS, 3020PS,

4016PS, 4018PS, 4020PS) ....evviiiiiiiiiiiiiiiiiiiiiieee e
SCREW - 1/4” - 20 x 1/2” self tap (4016).......ccccceeeiiiiiiiiiieeeii

SCREW - 1/4” - 20 x 5/16” black (3016PS, 3018PS, 3020PS

4016PS, 4018PS, 4020PS) ....ceviiiiiiiiiiiiiiiiiiiiiiieeeeee e
SCREEN - tOWEr SIAE.....ccvuiiiiiiii e
PAN - belly (4016) ShOWN...........uuviiiiiiieieecieeeecee e

PAN - belly (3016PS, 3018PS, 3020PS,

4016PS, 4018PS, 4020PS) ....cuuviiiiiiiiiiiiiiiiiiiiaaeeaee e
RETAINER - belly pan 1”7 ...,
RETAINER - belly pan short (use C35067 cut to length) ...............

AFTER PIN #'s



FRAME, FOOTPADS AND BELLY PAN

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 401BPS, 4020PS COMPACT TRACTORS

INDEX

n

oO~NoOOOUOPWNREL LM

FRAME, FOOT PADS AND BELLY PAN BEFORE PIN #'s
3018PS - PIN 14181900 and after
4020PS - PIN 14184000 and after
PART NO. DESCRIPTION REQ'D
C44830 FRAME - Main (B0L18PS).....coiiiiiiiiiiiiiiieeeeeee e 1
C44831 FRAME - Main (A020PS).....ccuuiiiiiiiiiiiiiieee e 1
C31610 SHIELD - Ol tANK.....eiiiiiiiiiiiiieeeeeeeeeeeeeeeee e 1
C24137 SPRING - JAECN.....eiiiiiiiiiiiiieieeeeeeeeee e a e 1
C22023 HINGE - framMe ..ot 2
131-1318 NUT - 10CK 1727 NLF <.ttt 2
C27508 PIN - attaChment ... ... e e 2
131-1352 NUT - lock 3/8" N.C. flange ..........coooiiiiiiiiiiic e 4
113-233 BOLT - 3/87 = 16 X 1-3/47 .o 4
C37132 FOOTREST L.H. (B018PS) ...cctiiiiiiiiiiiieiieeeeee e 1
C37134 FOOTREST R.H. (3018PS) SNOWN .....ccvviiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeees 1
C37136 FOOTREST L.H. (A020PS) ....ceiiiiiiiiiiiiiiiiieeeee e 1
C37138 FOOTREST R.H. (A020PS).....ccittiiiiiiiiiiiiiiiiee e 1
121-106 BOLT - 5/16” x 1/2" N.C. flange 10CK..........covvviiiiiiiiiies 4
C37167 CAP - instrument PANEL ..........vvviiiei i 1
C14730 SPACER - rear, frame........coooviiiiiii e 2
192-23 LOCKWASHER - 1/27 ..o 4
113-424 BOLT - 1/2” - 13 x 1” transaxle MOUNtING........ccuvririiiiieeeriaenniiiiiiiieees UAR
166-85 BOLT - 1/2" X 1", 12 pt. flange ....oovvvviiei e UAR
138-2073 PIN - 10l 3/167 X L-1/47 e eee s 2
C16373 N R = (] o SRR 2
C31597 SCREW - 1/4” - 20 X 1/27 BIACK .....uvvvviiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee s 4
C33576 SCREW - 1/4” - 20 X 5/16” DIAaCK .....cuvviiiiiiiiiiiiiiiiiiii, 8
C30274 LENS - diSPIaY ooeeeeeeeeee e 1
C33548 COVER - BCCESS ..oiittiiiiiiiiit ettt ettt e et e e e e a et e e e eaaa e 1
C33576 SCREW - 1/4” - 20 X 5/16” DIAaCK .....cuvviiiiiiiiiiiiiiiiiiiics 3
C31967 SCREEN - tOWET SIOE.....uvviiiiiiiiiiiiiiiiiiieieeeeeeee et ee et ettt e e e e e e e e e aaaaaaaaaaaaaaaaaaaaens 2
C33580 PAN - DIy .. 1
C35067 RETAINER - belly pan 17 ......ooo s 5
NSS RETAINER - belly pan 3/8” (use C35067 cutto length)................cooeeenns 1
C45049 CUSHION = LH ittt a e e e e e e e e e e e e e e e e e e e e e e e 2
C15410 CUSHION - RIH oo, 2
C45050 WASHER - L H. bttt e e e e e e eeeees 2
195-2029 WASHER - R.H oottt ea e et e e e e e e e e e e aaaaaaaaaaaaaaaeas 2
195-520 WASHER - 5/1687 ...ttt eeeeeees 2
192-20 LOCKWASHER - 5/16" ...ccoiiiiiiiiiiiieieeeeee e 2
113-101 BOLT = 5/16” = 18 X 1/27 ..ottt 2
C37140 PAD - fOOtreSt L.H oo e 1
C37141 PAD - footrest R.H. (SNOWN) .......ovviiiiiiii e 1



HOOD AND GRILLE

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

HOOD AND GRILLE

PART NO. DESCRIPTION REQ'D
C31353 HOOD ... ———————- 1
C37312 HINGE-hood (not shown) is welded to hood............ccccvvviiiieieiiiinneenn. 1
C16362 (@70 s To o To I o1 o = 2 1
132-334 PIN - COEN 1/8” X 3/A7 ..o 1
C29314 BUTTON — push, hood release ...........ooooviviiiiiiiiiiieeeeeee e 1
C30126 ROD - push, hood release............ccooeviiiieiiiiieeciee e 1
C30004 SPRING - TEIEASE ...viiiiiiiiiiiiiiiiieieeieee ettt a e e e e 1
C33467 72 1O o B 5T Yo Yo U 1
C31611 (2] 27X O1 [ =8 Bl 0 To To o [K] (o o IS UUR 2
121-106 BOLT - 5/16" —18 x 1/2”" flangelocK...........coovvrriiiiiiiiiii e 4
C45043 GRILLE .ttt e et e e e e e e e e e e e e e e e e e e e e e e e e e aeaaaaaaaaaaaaaens 1
131-934 NUT - 1/47 - 20 flang@ 10CK ....ovvveeeeeieeeeeeeeeeeee e 2
C31597 SCREW - 1/4” — 20 X 1/2” DIACK .....vvvviiiiiiiiiiiiiiiiiiiieeeeeeeee e 2
187-1328 SCREW - #8 - 18 X 3/87....utiiiiiiiiiiiiiiiiiiiieiieteee ettt 1
C31366 SHROUD - headlight..........uuuiiiiiiiiiiiiiiiieeeeeeeeee e 1
C31612 SHIELD = NEAL....uutiiiiiiiiiiiiiiiiee ettt 1



INDEX SEAT, FENDERS AND TOOL TRAY




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

X

NRNRNRNRNRNRNNNNNNNRE R R R R R R R R
CONNNNONEWONROOONONMWNROOIONOOTOERWONDFE T

PARTNO.
C31020
C31021
C26827
C27224
113-427
113-441
113-424
113-118
192-20
192-23
C31004
C16429
C30071
C30066
C29812
195-2175
113-102
C31006
121-106
C33474
C26526
C14728
C27594
195-525
C17216
C30489
131-1216
C29305
C29306
113-102
131-911
C30942
C32386
C32385
C32388
C32387
182-547
131-934

SEAT, FENDERS AND TOOL TRAY AFTER PIN #'s

3016PS,

3020PS, 4016, 4016PS, 4018PS - All

3018PS - before PIN 14181900
4020PS - before PIN 14184000
DESCRIPTION REQ'D
SUPPORT - seat, front shown (3016PS, 3018PS, 3020PS)............c.ce...e. 1
SUPPORT - seat, front (4016, 4016PS, 4018PS, 4020PS) .........cccvvvveeee.. 1
SUPPORT - seat, rear (3016PS, 3018PS, 3020PS)..........ccceevvvvvvvvriiiinnnns 1
SUPPORT - seat, rear (4016, 4016PS, 4018PS, 4020PS).......ccccccceeeennnn. 1
BOLT - 1/2” x 3-1/4" (3016PS, 3018PS, 3020PS) ....evvvveieiieeieeeeeeeeiieainns 2
BOLT - 1/2” — 2 -1/4” N.C.hex (4016,4016PS,4018PS,4020PS) .............. 2
BOLT - 1/2” X 17" N.C. NEX.eeiiiiiiiiiiiieeeeeeee s 1
BOLT = 5/16” X 5/8” .ot 1
LOCKWASHER - 5/16" ....coiiiiiiieeeeee et 1
LOCKWASHER - 1/27 .o 4
LI Y A (T | PP PP PPPPPPPPPP 1
PIN - S€at NINGE ..o e 1
SEAT - shown (black) (3016PS, 3018PS, 3020PS)..........cceeevvvvveveeeeiinnns 1
SEAT - black (4016, 4016PS, 4018PS, 4020PS) .....cccccuvvviriiiiiiiiiiaeeeeeen, 1
WASHER - SPECIAI ..o 4
WASHER - 5/16" X 1-1/4" OD, ZINC...cceeeeeee oo 4
BOLT = 5/167 X B/4” oot 4
SPRING —seat SWItCH ..o, 1
BOLT - 5/16” X 1/2” flangeloCK.........ovvvviiiiii 10
HINGE ASSEMBLY - SEAL.....cccitiiiiiiiiiiieiee e 1
(7 AN e ] o] 1] o T SSPPPPPPPPIN 1
GRIP — SNIft IOV . 1
LEVER - SNttt 1
WASHER - 711687 ...ttt e e e 1
SPRING - Shift I@VEr ... e 1
WASHER ... .ttt e e e e e e e 1
NUT — 10CK 3/8" N.C.NEX oo 1
(7 AN e ] o] 1] o T SSPPPPPPRPIN 2
SPRING - SBAL ... e 2
BOLT - 5/16” — 18 X 3/4 ..o 3
NUT - 5/16” - 18 flangeloCK ..........cvuueiiiiiiiiiii e 7
REFLECTOR -red, rear feNder.......coovuiiieiii e 2
FENDER - R.H. (3016PS, 3018PS, 3020PS) .....ccutuiiiiiiieiiieeeeeeeeeieiaaannnns 1
FENDER - LH. shown (3016PS, 3018PS, 3020PS)......ccccvvviiiiiiiiiiiiiiinnns 1
FENDER - R.H. (4016, 4016PS, 4018PS, 4020PS) ......ccvvvvviiiieeeeeiniiianns 1
FENDER - L.H. (4016, 4016PS, 4018PS, 4020PS)......ccccvviiiviieeaaainiiianns 1
SCREW - 1/4” — 20 X 1/27 ..ttt 2
N L PSP PPPPPPP 2



INDEX SEAT, FENDER AND TOOL TRAY




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

m

O~NO U DRADRMNWWNNREEM

11
11
12
13
14
15
16
17
17
18
19
20
21
22
23
24
25
26
26
27
27
27
27
28
29
30
33
34

PART NO.
C44925
C44926
C37266
C37265
113-427
113- 441
113-424
113-118
192-20
192-23
C37017
C16429
C44982
C37848
C37299
113-2
C44929
C44930
C37462
121-106
C37152
C26526
C10487
C44931
C44932
195-525
C10482
132-310
C37460
C29305
C29306
113-102
131-911
C37428
C37430
C37154
C37153
C37156
C37155
C31597
131-934
C42155
C37850
C42056

SEAT, FENDER AND TOOL TRAY
Use PIN and AFTER:
3018PS - use PIN 14181900 and after
4020PS - use Pin 14184000 and after

DESCRIPTION

SUPPORT - seat, front (3018PS)...........ccceevvveeeennnnn.
SUPPORT - seat, front (4020PS).........cccccvveeeriinnnnnns
SUPPORT - seat, rear (4020PS) .......cccccvveeeeerinnnnns
SUPPORT-seat, rear (3018PS).......ccccoevvveevrreenvvnnnnnn.
BOLT - 1/2” X 3 -1/4" (3018PS) ...eevveeeeeiiiiiiiiiieeeeeenns
BOLT - 1/2" X 2 -1/4” (A020PS)..cccceeeeiiiiiiiiiiieeeeaanns
BOLT - 1/2” X 1" N.C. hX.eeiiiiiiiiieeee e
BOLT - 5/16" X 5/8”...eveeiiiieiiiiiiiiiieee e
LOCKWASHER - 5/16".......cccoiiiiiiiiiiee e
LOCKWASHER - 1/2"...cooiiiiiiiiiiiieeee e
TRAY - 1001 ...
PIN - seat hiNge........uuiiiiiiiiiiiiiiieccee e
SEAT - OPErator'S ......ccouviuiiiiiieeieeeiiiee e
KIT = Rl e
BRACKET - switch mounting...........cccceeeveiinnnnnnnnnns
BOLT - 1/4” - 20 X 5/8”.ccceeeeiiiiiiiieee e
COVER - shift lever (3018PS)........ccccvvveeveeeeiiiniinee.
COVER - shift lever (4020PS) ...
SPRING - seat SWitCh..........ccooeeeeiiiii,
BOLT - 5/16" x 1/2” flange l0CK.............ccccvvvivieeieennnnns
HINGE ASSEMBLY - S€at......ccvvvvvieeeiiiiiiiiiiiieeeeeaanns
CAP - SPIING vttt
KNOB - Shift Vel .......ueie e
LEVER - shift (3018PS).......cccccuviiiiiieeeeiiiiiiieeeeeenn
LEVER - shift (4020PS) ......ccccuiiiiiieiiiiiiiiiiieeee e
WASHER - 7/16” ....vviiiiieee e
SPRING - shiftlever..........cccco
PIN - cotter 1/8” X 17 ...ovvieiiiiiiiiiiiieeee e
COVER - Plate....ceveeeieiiiiiiiiiieeee e
CAP - SPING e
SPRING - S€aL......cceiiiiiiiiiii e
BOLT - 5/16" - 18 X 3/4” ..ot
NUT - 5/16" - 18 flange 10CK ...........uummmiiiiiiinnns
PLATE - shift pattern (shown) (3018PS)...................
PLATE - shift patter (4020PS)........cccceevieinnnns
FENDER - R.H. (3018PS) .....cccvvviiiieeeeiiiiiiiiiieee e
FENDER - L.H. shown (3018PS) .........cccccvvvirreeennnns
FENDER - R.H. (4020PS)......c.cuutiiiiiiiiiiiiiiiiieeee e
FENDER - L.H. (4020PS) .....covviiiieeeeiiiiiiiiiieeee e
SCREW - 1/4” - 20 X 1/27...uveiieiiieeeeeeeee e
NUT = L/ e
PROTECTOR - tail light.........covvvieiiiiiiiiiiiiieees
CUSHION — Seat Rail .........cvvvevieeeeeiiiiiiiiiiee e
SCREW - Phillips, Seat rail mounting............c..........

BEFORE PIN #'s



INDEX MANUAL STEERING (4016)




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

m

©CoOo~NOoOUTr~,WNEM

PART NO.
113-206
C26325
C29044
C33940
C29812
113-241
C14201
131-1352
C27501
138-143
195-541
195-2206
C33309
C33308
192-21
195-2069
C15096
C44378
C33945
195-103

MANUAL STEERING (4016)

DESCRIPTION REQD
BOLT - 3/8” X 3/4” N.C. NEX..uuttiiiiiieiiiiiiiiiee et 4
WHEEL - STEEIING - 1
L L T o110 ) P 1
SHAFT - SEEEING oeevviiiie i ettt e e e e e e e e e e eaanees 1
WASHER - 3/87 X L.4” .ottt 2
BOLT - 3/87 — 16 X 37 eeeeieiieiitieit ettt 1
WASHER - SNIM .o 4
NUT - 3/8” - 16 hex lock (tighten to a torque of 45 ft. IbS.) .....cooeeeriiiiinnns 1
BUSHING. . ...t e e e 1
PIN = 1Ol 14721147 ..o 1
WASHER - 5/87 ... UAR
WASHER - Shim .060”.........oeiiiiiiiiieeee e UAR
GEAR - STEEIMNG ..cceeiiiiei it e et e e e e e aaaaae 1
BUSHING - SIEEVE ....coeviiiiiiiiieeeeeeee e, 2
LOCKWASHER - 3/87 ...ttt 4
WASHER - 5/8” zINC plated ..........coovviiiiiii e 1
BUSHING - flanged NYIoN ...........ooouiiiiiiie e 1
SUPPORT - steering gear (includes item 9) ............uvviieiiiiiiiiiiiiiieieeeeeen, 1
TUBE - SEEEIING. ...ttt ettt e e e e e e e e e e e e e e e e aaaaaaaaaaaeas 1
WASHER - 3/87 ..o 2



INDEX FRONT AXLE

NOTE: Check thread rotation for
correct balljoints.



MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

X

NNNRPRRRERRRERRERRE R
N OO IO RN RPOOCONDOURARWWWWWWWN R T

PART NO.
C18812
C40687
195-545
C45088
C31341
C45086
C31340 *
C33537 *
C40690 **
C40688 **
C27902
C28232
C22278
C11906
C13716
219-404
C13106
132-311
C25855
C25856
C28226
187-1910
C44806
192-23
129-165
129-365
C44641
C44640
C22568
219-17
113-208
129-103

FRONT AXLE
DESCRIPTION REQ'D
AXLE - front (3016PS, 301 8PS, 3020PS).....ccccceiiiiiiiiiiiiiiiiiiiiiieeeeeeeeee 1
AXLE - front shown (4016, 4016PS, 4018PS, 4020PS) ......cccevvvveeeeiiinnns 1
WASHER - SPACET ..ttt 2
SPINDLE - R.H. (3016PS, 3018PS, 3020PS).......ccccccuvririiiiiiiiiieieeieeaaaeenn 1
SPINDLE - R.H. SNOWN (40L16) .....uuvuiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeaaaaeaaaaaaaaaaaens 1
SPINDLE - L.H. (3016PS, 3018PS, 3020PS) ......cccuvvriiriiiiiiiiieereieaeaaaeaenn 1
SPINDLE - L.H. (4016, 4016PS, 4018PS, 4020PS) ......cccuvvvviiiiiiiiieaiaaenn. 1
SPINDLE - R.H. (4016PS, 4018PS, 4020PS).......ccccuvriiiiiiiirieieeeieeeaaaaaanns 1
SPINDLE - L.H. (A020PS) ....uutiiiiiiiiiiiiiiieieieeeeeeeeeeeeeeeeeeeeaaaaaaaaaaaaaaaaaaaaaaaens 1
SPINDLE - R.H. (4020PS) SNOWN .......uuuiiiiiiiiiiiiiiiiiiiieeieeeeee e 1
RING - retaining, spindle (4016, 4016PS, 4018PS, 4020PS) .................. 2
RING - retaining, spindle (3016PS, 3018PS, 3020PS) .......cccvvvvviiiiiiiiinns 2
PIN - retaining, axle PiVOL ..........coooiiiiiiiiiiiie s 1
WASHER - thrust (3016PS, 3018PS, 3020PS) .....cccvvviiiiiiieieiiiiiiiiiiies 4
WASHER - thrust (4016, 4016PS, 4018PS, 4020PS)......ccccvvveeeeeeiiiiiianns 4
FITTING - IUBFICALION ......eeiiieece e 3
COVER - lubrication fitliNg...........ceeiiiieeiiieeccis e 3
PIN - COtEr 5/327 X L-1/47 ..o 2
TIE ROD - (4016, 4016PS, 4018PS, 4020PS).......ccceeeeeeeeiiiiieiiiiiiiieeee 1
TIE ROD - (3016PS, 3018PS, 3020PS) ....ccceeeeiieieieeeiieeeiviieeeeeeeee 1
WASHER - WhE€el SPACEN .....ccoe et UAR
BOLT - 3/8"- 16 x 3/4” N.C. hex head..........ccccccveieiiiiiiiiiieeeees 1
LINK = drag (A016) ....ceeeeeiiiiieeiieeieeeeeee et 1
LOCKWASHER - 1/27 ZINC ccoevviiiiiiiiiiieeeeeeeeeeeeeeee e 4
NUT - 1/2" N.F. R.H. thread, [0CK .........oiuniiiii e 6
NUT - 1/2" N.F. L.H. thread, [0CK........cccoiuiiiiiie e 2
BALL JOINT - 1/2” L.H. thre@d ......oovveiiiiiiiiiiiieeeees 2
BALL JOINT - 1/2” R.H. thread........ccooveiiiiiiiiiiiiiiiis 2
PIN - @XI€ PIVOL.. ..o 1
FITTING - IUBFICALION ....cciiiiiiiiiiiiiiece e 2
BOLT - 3/87 = 16 X L-1/A7 ..o 2
L I 7 Rt I TSP 2

*Use before PIN:
**Use PIN and after:

4020 PS - 14180301
All Other models are before PIN






MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

m

ggoph,wNDEM

[EEN

PR

O~NO U WNDN

PART NO.
C33942
C26381
138-2073
C31660
C31662
C33759

C31604
C31661
C21942
C31605
C33427
C23910
113-2262
129-143
C23899
C24761
C40646
195-533
132-310
C28978
141-4
132-321
C31993
C31992
C31975
C44380

113-206
192-21
195-2063
195-103

C30913

C30917
C30922

C27763
C10314
C30912
219-403
C44499
C28965
C44478
C28236
C13106

BRAKE ASSEMBLY

DESCRIPTION

PEDAL - brake actuating............ccoeuuiuiiiiinieeeeeeeeeeeee e
ARM - brake pedal ..........ouveeiiiiiiiiice e
PIN - rOlH3/L6"XI-1/47 s
SPRING - FEIUIM ...t
GUIDE - neutral return (shown) 4016..........cccccevvvieeeeeeieennnnnn,

GUIDE - neutral return (3016PS, 3018PS, 3020PS,

4016PS, 4018PS, 4020PS) ....cccviiieeeeeeeeeeeee e
ACCUATOR - parking brake ...
LEVER - Brake l0CK.........oiiiiiiiie e
SPRING - brake 10CK ......c.vieiiii e
(O N o 11 = (0] S
BAND - Brake .....cooviiiiiiie e
PIN = ClEVIS .. i
BOLT - 3/8" — 16 X 1-1/2" NeX.eeuniiieeieiee e
NUT - 3/8" - 16 SPECIAI ....eeveeeiiiiiiiiiiiiiiiiiieeeeeeeeeee
ARM - BraKe . ..o
ARM - brake (includes adjustment NUL)............ccccoeeeeiiiiiiienne
GUIDE - brake actUator.......coc.oiivviiiiiiieeieeee e
WASHER - 5317 1D
PIN — cotter 1/8” X L0 ...vuniieeeiie e
CLEVIS ..o e
PIN = AVIS ..ieviiiiiiee e
PIN - COtBI eniniiiiie e
ROD - brake (4016, 4016PS, 4018PS, 4020PS) ........cccccc.......
ROD - brake (3016PS, 3018PS, 3020PS).....ccccevviiieeeiiieeeeees
PAD — brake pedal.........ccooooiiiiiiiieic e

BRACKET - support (3016PS, 3018PS, 3020PS,

4016PS, 4018PS, 4020PS).....ccceiiiiiiiiiiiiiieeeeieeeee e
BOLT - 3/8" — 16 X 3/47..ccceiiiieeee e
LOCKWASHER - 3/87 ..ottt
WASHER ...
WASHER - 3/87 ..o

FRONT AND REAR WHEELS

WHEEL - rear, 5 bolt (3016PS, 3018PS, 3020PS)

fOr 23 X 8.50 - 12 Hir€ oo
WHEEL - rear, 6 bolt (4016, 4016PS, 401 8PS, 4020PS) shown

WHEEL - rear, 5 bolt (3016PS, 3018PS, 3020PS)

fOor 23 X 10.50 — 12 tir€ .ceeeeeeeiiie e
BOLT - rear wheel (4016, 4016PS, 4018PS, 4020PS)
BOLT - rear wheel (3016PS,3018PS, 3020PS) .........cccuvueee.
WHEEL - front (includes bearings) ...........cccoooiiiiiiiiiiiiiiis
FITTING - lubrication...........cooooviriiiiiii e
BEARING - Wheel ..o,
CAP - hub, front wheel (optional)..............cveeiiiiiiiieiiiee,
CAP - plastic, froNt .......coooieeeiieee e
STEM - VaIVe....cooiiiiiiiii,
COVER - lubrication fitting...........cceeeviiiieiiiiicee e,



INDEX

TRANSMISSION AND FINAL DRIVE

—~ _N\\ pd W
[N e N\ -
o O\ TN y 4

AN NI

y 4
NN\ 8 ™
WA\ T

B\~ V| I \™y
/‘W/ N o

> / Gg/

~_.9

o
o



MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

REF.

O©COWOOO~NOOUTAWNE

PART NO.
C47666 +
C47668 + +
NSS
C12713
C24804
C24803
C13241
C13385
C13266
C28281
C30029 *
C36902 * *
C46929 * * *
221-3
C16699
C22638
126-128
C16700
C22637
C26342
C13196
C36935
C28241
192-23
121- 21
C12725
C37222
C14168
Cl4644 *
C36901 * *
C46928 * * *
C30030 *
C36903 * *
C12552 * & * *
NSS
C33305
NSS

NSS

NSS

NSS

NSS
C30031
C12718
C14223
C33417
C46927 * * *
C14222
113-424
166-86
132-310
195-541
138-2073

* Use before PIN:

TRANSMISSION AND FINAL DRIVE

DESCRIPTION
CASE ASSEMBLY - transmission (includes bearings & seals only)
CASE ASSEMBLY - transmission (includes bearings & seals only)
CASE - transmiSSioN (S8 @DOVE) .......eciiiiiiiiiiiiiiie ettt e e
BEARING - flange
BEARING - flange
SEAL - shaft........cccceevineenne
BEARING - sleeve
BEARING - sleeve

SEAL - shiftrod.........ccc........

BEARING - roller
DIFFERENTIAL ASSEMBLY, 20° PA (also includes C30030, C30031, C12552) ............. 1
DIFFERENTIAL ASSEMBLY, 20° PA (also includes C36903, C30031, C12552) ............. 1
DIFFERENTIAL ASSEMBLY, 25% PA .. oot oottt ettt e et e et e e e nae s
PLUG - filler and drain 3/8" .........ccccoeeeeeennne
SHAFT - axle, short R.H. (3000 Series)
SHAFT - axle, short R.H. shown (4000 Series) ................
KEY - Woodruff, brake idler #18, 1/4” x 1-1/8"..................
SHAFT - axle, long L.H. (3000 Series).........cccuvevereernnunnns
SHAFT - axle, long L.H. shown (4000 Series) ..................
RING - retainer, aXl€.........uoivieeiiiieeeeee e
GASKET - transmission cover
COVER traNSMUSSION ...vvuiieeeieiieiie e e e e e et e e e e e e e e e e e e e e e et e e e e e e e ssaaeseeeseessaaaseesseessessaans
BREATHER - tranSMUSSION ... .ciiiieiiiiee ettt e e ettt e e e e e e e e e e e e e e eeesbaeeeeeeeeaens
LOCKWASHER - 1/2".....ovvvvvivvivevivnnnnnnnnnnnns

BOLT - 1/4” x 1/2" N.C. hex lock
[T ] =] ] 11
ROD - gEAF SNITL...ciiiiieeie e e e e e e e e e e e e e e e e
RING - ret@iNiNg ....ccoiveeeeiiiiee e

GEAR - cluster input, 18 tooth & 32 tooth, 20° PA
GEAR - cluster input 18 tooth & 27 t00th, 20% PA.........ccooviieieeeeeeeeeee e,
GEAR - cluster input 18 tooth & 27 t00th, 25° PA .........cccoeveuieeeeeeeeeeeeeee e,
GEAR - high 41 t00th, 20° PA.......ccoooviieeieeeeeeeeeeeee

GEAR - high range, 46 tooth, 20° PA
GEAR - low 55 tooth, 20° PA (NSS on a 25° PA gear, order assembly (ref # 9)................ 1
DIFFERENTIAL CASE......ooeieieieieeeieeeeeeeeeeeeeeetesesesssssesesesssssssssssesssssssssssssessrersssssrersrssrssrsrne
BRAKE DRUM..........cccvvvvvenes

GEAR - differential pinion
GEAR - differential....................

WASHER - pinion thrust .......

PIN - differential ....................

PIN - differential Pin [OCK ...........oo e ee e
KIT - SCrEeW (SEt OF FOUI) ...ueeiiiiiiiieeeee et e e
WASHER - differential ..........

WASHER - spacer ................
GEAR - brake idler, 20° PA
GEAR - brake idler, 25° PA
RING - retainer, brake idler...
BOLT - 1/2"-13 x 1" hex.......
BOLT = 1/27 = A3 X d-d A7 oottt e e e e et e e e e s eetarae e e e eaes
[l LI oo 1 (=Y I G ST
WASHER - .656" ID x 1.312 OD
PIN = SPIFal B/L 6" X L-L/4" ..ottt ettt et e e e e e saae e e s tae e e e eseae e e snbaeaannaeeeans

+ Use PIN and After:

3018PS — 14181900, 4020PS - 14184000 All units PIN 17193395 and after

** Use PIN:

3018PS - 14181900 to 17192412 + + All units before PIN 17193395
4020PS - 14184000 to 17192398

***  Use Pin and after:
3018PS — 17192413, 4020PS - 17192399
These are 25° pressure angle gears and must not be
used with 20° PA gears



INDEX HYDRAULIC SYSTEM (4016)




MODEL 3016PS, 301BPS, 3020PS, 4016, 4016PS, 401BPS, 4020PS COMPACT TRACTORS

INDEX

X

WWWWWWWWWNNNNNNNNNNRRERRPEPRRRERPR R
ONOTNRERONPROOO~NOUTRWONRPRPOOO~NOURWNROOO®NOOA~WN T

PARTNO.
C33473
218-5065
218-5007
218-5107
218-5007
218-5062
218-5007
218-5232
C27764
131-351
C29657
C29658
C31435
C33234
C28949
166-85
C31958
C33423
C33180
C34175
C31295
C33555
214-254
214-14
C31966
218-5117
C31973
C31974
C33559
218-754
C33577
C33446
121-21
217-333
C33445
C33544
C33556
C29697

HYDRAULIC SYSTEM

4016
DESCRIPTION REQ'D
VALVE - control (repairs Page 57).....cccoeeeeiiiiiiniiiieieieeeee e 1
FITTING - 3/4” X 5/8” “0” NG .cettiiiiiiiiiieeeeeeeeeeeeeee e 1
SO = N T PP PPPPPPPPPP 1
FITTING = 90°€ID0OW ... 2
“O7 RING ...ttt ettt e e e e e et et et et et e e e e aeaaaaaaaaaaaaaaaaaaaaaaaaaaaaaens 1
FITTING - 5/8" X 7/8” “0” NG .ccetiiiiiiiiiiieeee e 3
“O7 RING ...ttt ettt et ettt e e ettt e et e et e eeaeaaaaeaaaaaaaaaaaaaaaaaaaaaaaaens 1
FITTING = 90° €IDOW ...ceveiiiiiiiieeeeeeeeeeee e 1
SCREW - 5/16” - 18 x 1-1/4” round head............cccocouiviiiiiiiiiiiieieeeeeee e 2
NUT - 1OCK 57167 ... .ot e e 2
TUBE - valve to UPPer MOtOr PO ........cccciiiiiiiiiiiiie et 1
TUBE - valve t0 |oWer MOtOr POIT..........uuuuiiiiiiiiiiiieiiiiei et 1
TUBE - valve “out” to heat exchanger ..........cccoevvvviiiiiii e, 1
MOTOR - hydraulic (repairs Page 55) .....cuveeiiiiiiiiiiiieeeieeiee s 1
SEAL - MOtOr tO tranSMISSION ......uiiieeeeeiieeiiiiiiaae e e e e e e e e e eeeeeeees 1
SCREW - 1/27-18 X 1" 12pt. flange .......ccoovvviiiiicii e, 4
PUMP - hydraulic 1/2" shaft (repairs page 53)........ccccovvvrriiiviiiiiiiiiieeeeennnn, 1
HOSE - pump inlet ... 1
RESERVOIR - Ol ..ottt 1
(O e (ST T =T Yo | PP PPPPPPUPPPPPP 1
EXCHANGER - heat .......cooooiiiiiii e 1
HOSE - fOrmed 90° ... e 1
CLAMP — NOSE 1-1/47 ...ttt ettt ettt 8
CLAMP = NOSE 1-3/8".....eeeeiiiiiiiiiiiiiiieeieeeeeeeteeeeeee e e e e e e e e e e aaaaaaaaaaaaaeaaaaaaaaaaaeas 2
HOSE - pUMP tO VAIVE......cooiiiiiiee e 1
FITTING - 90° €IDOW .coiiiiiiieieee et 1
“J7 INUT = L/47 = 20 ittt e e e e e e e e e e e e e e e e e e e e e aaaa s 4
“U" ClIP - TREAINET ..o a e e e e e e e e e e eeeas 4
FITTING - tee, 3/8" tube X 1/2”7 - 20 ....cvvviiiiiiiiiiiieee e 1
CAP - 387 TUDE ..ttt UAR
BRACKET - 0l filter ... 1
HEAD - Ol fIlF ... 1
BOLT - 1/4” — 20 X L/27 oo 4
FITTING - 90°3/8” NPTF x 3/4” barb Stem........cccvvvviieiieeeiiiiiiiiieeccis 2
FILTER - Ol eeees 1
TUBE - filter 10 TANK ......uuiiiiiiiiiiiiiiiiiiiiiiiei ettt 1
HOSE - fOrmed 90° ....ooviiiiiiiiiiieee e 1
HOSE - /47 X A .ottt e e e eees 2



HYDRAULIC SYSTEM

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX
HYDRAULIC SYSTEM
3016PS, 3020PS (301BPS before PIN 14181900)
4016PS, 4018PS, (4020PS before PIN 14184000)

REF. PART NO. DESCRIPTION REQ'D
1 C33473 VALVE - control (repairs Page 57) .....ceciiiieeeiiiieeeiiee e 1
2 218-5065 FITTING = 3/47 X 5/87 ..o 1
3 218-5007 “O7 RING ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaeas 1
4 218-5107 FITTING = 900 €IDOW......ceiiiiiiiiiiiiieeeeeeee e 2
5 218-5007 B0 RING ...ttt 1
6 218-5062 FITTING - 5/8” X 7/8” “0” FINQ ...etviiiiiiiieieieeeieeeee e UAR
7 218-5007 “O7 RING ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaeas 1
9 C27764 SCREW - 5/16” - 18 x 1-1/4” round head............cccooumimiiiiiiiiiiiiieeeeeeee e 2
10 131-351 NUT - 1OCK 57167 ...ttt e e 2
11 C29655 TUBE - valve to upper motor port (301 6PS, 301 8PS, 3020PS).............. 1
11 C29657 TUBE - valve to upper motor port (401 6PS, 401 8PS, 4020PS).............. 1
12 C29656 TUBE - valve to lower motor port (301 6PS, 301 8PS, 3020PS)............... 1
12 C29658 TUBE - valve to lower motor port (401 6PS, 401BPS, 4020PS) ............... 1
13 C31435 TUBE - valve “out” to heat exchanger .............oooooeeiiiiiiiiee e 1
14 C30939 MOTOR - hydraulic (repairs page 55) (301 6PS, 301BPS, 3020PS)........ 1
14 C33234 MOTOR - hydraulic (401 6PS, 401BPS, 4020PS) (repairs page 55) ........ 1
15 C28949 SEAL - MOtOr tO tranSMISSION ......uiiieeeeeiieeiiiiiiaae e e et e e e e e e eeeeeees 1
16 166-85 SCREW - 1/2" - 13 x 1" 12 pt. flange .....coovvvieiieii e, 4
17 C33579 PUMP - hydraulic 3/4” shaft (repairs page 53)........ccccovvverviviiiciiiiiiieeeeennn, 1
18 C33551 HOSE - pUMP INIEL ...t eeees 1
19 C33180 RESERVOIR-0Il ....ccoiiiiiiiiiiiiieeeeeeee et eeee s 1
20 C37093 (7 e (ST T =T Vo | PP PPPPPPUPPPPPP 1
21 C31295 EXCHANGER - heat .......cooooiiiiiii et 1
22 C33555 HOSE - fOrmed 90° ....ooeeeeeeeeeeeeeeee e 1
23 214-254 CLAMP - NOSE L1-1/47. ... ittt a e e e e e e e e 8
24 214-14 CLAMP - NOSE 1-3/87....ceiiiiiiiiiiiiiiiiiieieeeeeee ettt 2
25 C33557 HOSE - pump tO regulator...........ooooiiiiieie e 1
26 218-5117 FITTING - 90° €IDOW .coeiiiiieiieeeeeeeeee e 2
27 C31973 “J7 INUT = L/47 = 20 ettt e e e e e e e e e e e e e e e e e e e e e e e aeaeas 4
28 C31974 “U" ClIP - TEEAINET ..ot e e e e e e e e e e e e e eeeas 4
29 C33559 FITTING - tee, 3/8" tube X 1/2” - 20 ...ccoiiiiiiiiiie e UAR

30 218-754 CAP - 387 TUDE ..ttt UAR

31 C33577 BRACKET - 0l filter ... 1

32 C33446 HEAD - Oll filter. .o 1

33 121-21 BOLT = 1/47 = 20 X L/2.cceeiiiiiiiieeeeeeeeeeeee e 4

34 217-333 FITTING - 90°3/8” NPTF X 3/4” barb Stem........ccccvvviiiiiiiiiiiiiiis 2

35 C33445 FILTER = Ol eee s 1

36 C33544 TUBE - filter 10 taNK ......uiiiiiiiiiiiiiiiiiiiiiiiiieeeee et a e e e e e e e e e e e e e e e e e e e 1

37 C33556 HOSE - fOrmed 90° ....oooiiiiiiiiiiieeee e 1

38 NSS HOSE - 3/4” x 4” (use C29697 cut to length) ............evvvvviiiiiiiiiiiiiin. 2

39 217-366 FITTING - 90° 1" hose X 1-1/16" - 20 UNF........cccoviviiiiiiieeeeeiiieeeeeeees 1

40 C33766 TUBE - hydrauliC .........coooiiiieiee e 1

41 C25245 FITTING - hydrauliC........coooieeieiieeee e 1

42 C33765 HOSE - regulator valve “by pass” to travel valve ..............cccccooiiiiiinns 1

43 C33834 BRACKET - SUPPOIM ..eniiiiiie ettt e e e e e eana e 1

44 C33218 CLAMP-TUDE . 1

45 113- 102 BOLT = 5/16” =18 X B/A" ..ottt 2

46 131- 911 NUT - 5/16” = 18 flanQe....ceeeeeeeiiiiiieieeeeeeeee e 2

47 195- 521 WASHER - 5/1687 ...ttt 1



HYDRAULIC SYSTEM

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4020PS COMPACT TRACTORS

INDEX

m

o~Nogabr~hwWNEM

PART NO.
C33473
218-5065
218-5007
218-5107
218-5007
218-5062
218-5007
C27764
131-351
C37220
C29657
C37221
C29658
C31435
C30939
C33234
C28949
166-86
C33579
C33551
C33180
C37093
C31295
C33555
214-254
214-14
C33557
218-5117
C31973
C31974
C37425
218-753
C33577
C33446
121-21
217-333
C33445
C33544
C33556
NSS
217-366
C44920
C44921
C25245
192-23
C44908
C44922
C44923
218-5107
218-5137
C45045
C44911

HYDRAULIC SYSTEM
(3018PS PIN 14181900 and after)
(4020PS PIN 14184000 and after)

DESCRIPTION

VALVE - control (repairs page 57)......cooccueeeeeeeeeiiiiiiiieeeee e
FITTING = 3/4” X TI8” oottt
“O7 RING oottt
FITTING - 900 €ID0W .....evviiiiiiiiie e
“O" RING oottt
FITTING - 5/8”" X 7/8” “0” FiNQ ...vveeeieeeeieie i
“O" RING oottt
SCREW - 5/16" - 18 x 1-1/4" round head ...........ccccoverierenneenn.
NUT - 10CK 5/16”.....cc it
TUBE - valve to upper motor port (3018PS).........ccccuveeeeeeeeninnnns
TUBE - valve to upper motor port (4020PS).........cccuieeeeeeeeninnnns
TUBE - valve to lower motor port (3018PS) ........cccuviiiieeieiiinins
TUBE - valve to lower motor port (4020PS) ........cccuvieeeeeeeiinnnins
TUBE - valve “out” to heat exchanger ...........ccccccvviiiiiiieiiennnnns

MOTOR - hydraulic (repairs page 55) (3018PS)
MOTOR - hydraulic (4020PS) (repairs page 55)

SEAL - Motor t0 tranSMISSION .........uveieiiiiiie e
SCREW -1/2"-13x 1" 12 pt. flange....ccccceveeeviiiieeeee e
PUMP - hydraulic 3/4” shaft (repairs page 53) ....cccccceevvvcvvvvennnnn.
HOSE - pUMP INIEL oo
RESERVOIR = 0il..cciiiiiiiii i
CAP - TESEIVOIN ...vvvviieiieeiieieeiteeesseessssssserserererrrseererrrrrrrerrrare..
EXCHANGER - NEaL......cciiiiiiiiieiiiiiie e seee e
HOSE - formed 90°........ooviiiiiieeieeeeeeeeeeeeeeeeeeeeeeeeee e
CLAMP = h0SE 1-1/4" ..ottt
CLAMP - hoSE 1-3/8".....eeiiie ettt
HOSE - pump to regulator ...........ooccviieiiee e
FITTING - 90° €l0OW....cociiiiiiiiiiiiiie e
“J7"NUT = L/A7 - 20ttt
L O 1 o T (=1 - 11 = PSR
FITTING 90°, 3/8" X 1/2” = 20 ...uueeeiiiiieiee it
CAP - 1/27 - 20 ittt
2T R YN O [ = I o] | I 1 (=T
[ | SN o 11 I 11 1=
BOLT = 1/47 = 20 X 1/27 c.uoeie oottt
FITTING - 90° 3/8" NPTF x 3/4” barb stem ........cccccevvvvvrevinnnnn.
FILTER = Oil.eviiiiiiiiiie st snrae e
TUBE - filter to tank .........cccoeiiiiiiiiii e
HOSE - formed 90°........coiiiiiiieiiie et
HOSE - 3/4” x 4" (use C29697 cut to length)......ccccceeevvvivivnennnnn.
FITTING - 90° 1" hose X 1-1/16" - 20 UNF .......cccceeviiieeeiiiiieeenne
TUBE - regulator valve “by pass” to PTO valve “in” (3018PS)
TUBE - regulator valve “by pass” to PTO “in” (4020PS)
FITTING - hydrauliC ..........oueiiiiiiiiiiie e
LOCK WASHER - 1/2" ...ttt stee e
FITTING = €IDOW ..ccoiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeee et

TUBE - PTO “out” to travel valve “in” (3018PS)
TUBE - PTO “out” to travel valve “in” (4020PS)

FITTING - 90° 7/8” - 14 (301 8PS) UPPEr POIt.....ccccvvvvveeriirrinannns
FITTING - 45° 7/8" - 14 x 5/8” (301 8PS) lower port
CUSHION - tUDE ..evieieeee et
e I N [ I =7 1V o



INDEX POWER STEERING

@29
g>@ R.H. PORT
i

<-|..H. PORT

> og




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS. COMPACT TRACTORS

INDEX POWER STEERING
3016PS 3018PS, 3020PS
4016PS, 4018PS, 4020PS

REF. PART NO. DESCRIPTION REQ'D
1 C44640 BALLJOINT - 1/2" R.H. thrad ......eeeeeeiiie ettt ee e e e e 1
2 192-23 LOCKWASHER - L/27 ... oottt et e et e e e et a e sttt e e e antee e e snnte e e s enteeeeanseeeennees 1
3 129-165 NUT = 1727 NLFLTOCK ettt et e et 2
4 NSS* CYLINDER - hydraulic (use C44628 t0 SErviCe all)..........cccovviuiriiiieeiiiiiiiiiiee e 1
4 C44628 * * CYLINDER - RYIAUIIC ..ottt ettt st e e e e 1
4 C44852 * * KIT - seal, hydrauliC CYIINAEr.........oviiiiiiiiiieiee e e a e 1
5 C14717 PIN = CIEVIS 5/8” i@, eeeiieieeeiiiie it see ettt e e st e e e st e e s enee e e e e nneeennneeeeennees 1
6 132-91 L TV ot o 1= e T a0t ST R 1
7 C33554 VALVE - FEQUIALON ...ttt ettt e e e e ettt e e e e e e et e e e e e e e eannneaeaaeasannns 1
8 C33763 BRACKET = MOUNTING -..etttee ettt e e e e ettt e e e e e e st bseeeeaeeeaannnneeeaaaeannes 1
9 C15410 WASHER - CUSRION. ...ttt e st e e st e 2
10 C27990* WHEEL - Steering (SNOWN) ......uuiiiiiiiiiiiiiiee ettt e e e e s e et eeeanees 1
10 C37302** WHEEL = STEEIING ... ttvtiieie e ettt e ettt e e e e s et e e e e e e e s st e e e e e e e s atbbtreraeaeesanseaaeeesannses 1
11 C16945* CAP - StEEING WHEEI ...t e e e e e e e e a e e e e e e atraeaaaeean 1
11 C42591 ** CAP - StEEING WHEEI ...t e e e e e e e e e e e e e e e atbrraeeaaeeas 1
12 129-127 N L Y < I OO R 1
13 C33743 PUMP = SEEEIING . iteeieee ettt ettt e e e e e ettt e e e e e e e n bt et eeae e s aasnebeeeaaaeeaansaeaaeasaannes 1
14 129-162 N L I Y I SR 3
15 218-5105 FITTING - 900 adjustable elbow 3/8”" X 9/16” = 18......c..evieiieieeiiiieeeesiiieeeseee e seeaeaeieee e 1
16 218-5135 FITTING - 45° adjustable elbow 3/8” X 9/16” - 18 .....c..eviiiiuieieiiiiee e 1
17 218-5005 B0 RING ettt e et e e h bt e e bt e e ettt a et e e et e e 1
18 C33560 HOSE - hydraulic 23" (3016PS, 3018PS, 3020PS) ......ccctiuitiiiiiieeinirieeniieee e 1
18 C32399 HOSE - hydraulic 25” (4016PS, 4018PS, 4020PS) ......ccciiiuiiiiiiiieeiiiee e 1
19 C33561 HOSE - hydraulic 19” (3016PS, 3018PS, 3020PS) ......ccciiiiieeiiieeeeeiireesieeeessreeeesneeeeesenees 1
19 C33750 HOSE - hydraulic 21" (4016PS, 4018PS, 4020PS) ......ccciiiiieeiiieeeeeiieeeseeeeeasieeeeeeeeeeeenees 1
20 C28275 HOSE - hydraulic 16” hand pump “out” to travel ValVe............cccccoiiiiiiiieiiiiec e 1
21 C22947 LI S 177 o PR 1
22 C33545 STRAP = MOUNTING ...cciiiiiiiiie ettt e e e e e e e s e e e e e s sa bt b e e e e e e e s s satbaereaaeeesareaaaaeean 1
23 121-21 BOLT = 1/47 = 20 X 1127 ettt ettt e et e 2
24 C33762 HOSE - regulator valve (reg) to hand pump (iN) .......eevieeiiiiiiiiieee e 1
25 218-5128 FITTING - hydraulic 90°, regulator ValVe (F€0.) .....cuuvuriieeeei e e e e e svraaeea e 1
26 195-2175 WASHER = 5/18" ... it ettt e et e e ettt e e e et e e e e e e e asteeeeeneeeeeanneeeeansbeeennneeeennnees 1
27 131-69 N L I oY S It S SSPR 1
28 113-132 21 I I I e 0 Qi T SO R 2
29 131-934 N L I (=T To Lo o Yo QI S O S 2
30 C39504 ** BOOT - StEEIHNG COIUMN ...ttt e s e e e e e s e r e e e e e e s anbaaeeeeennees 1
31 C39507 ** (1NN =1 = I oo Lo | PP PP UPPRR 1

*Use before PIN:

**Use PIN and after:

301 8PS - 14181900

4020PS - 14184000

All others before PIN

MANUAL PUMP (POWER, STEERING)
REF. PART NO. DESCRIPTION ..ttt ettt ettt ettt e sttt e e bt e e e et eesanbe e e e snbneeentreeens REQ'D

C33743 PUMP - StEering, MANUAL..........uuviiiiieiiiiiiiiet e ettt e e e e e e e e e e e s st ar e e e e e e s eessneaeeeeaeenanes 1
1 129-127 NUT = 5787 = L8 .. ittt ettt ettt e e ettt e e et e e et e e e e anbn e e enbee e e s nnbeee s 1
2 C34485 KIT - cover and Manifold..........uiiiiiiiieiiiie e 1
C30281 KIT - cover and Manifold............ooviiiiiiiiiiiiiiiieiiiiieieeee et aea e aenrnenenensnsnsesenees 1
3 NSS “O" RING eeeie ittt ettt et e e ettt e e e et e e e ant e e e antae e e ane e e e e neeeeeanteeeeannaeeanreeeens 4
4 NSS LN LT T 1SR 5
5 NSS “O" RING eeeieeiiie ettt ettt ettt et e e sttt e e e et e e e an e e e e antee e e ane e e e e s aeeeeanteeeeannaeearreeeens 1
6 NSS SEAL - COMMUEBTON........teeiieiie ettt e e e e et e e e e s e e e e e e s aneee s 1
7 NSS SEAL = f8CE ..ttt e ittt et 1
8 NSS RING = DACK-UD ..eetiiei ittt e e e e e e e e e s st e e e e e e e snteaaaaeaas 1
9 C34484 VALVE - TEIET ..ottt e et e et e 1
10 C34483 PLUG - FEIET VAIVE....ceeieieieiieeeeeeeeeeeeeeete ettt ee e saeaeaeaesenenensnsnensesesnnnnnn 1



INDEX HYDRAULIC PUMP
USE ON 4016

USE ON POWER STEERING UNITS




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

X

PR R RRE R
cOrRONRPOO®NOUAWN R

O©CO~NOOTDSWNPE

PART NO.

C31958
F53109
C31987
C15731
C15732
C15733
C15734
C15735
NSS
C15737
C15738
C15739
C15740
113-111
C31988
C19115

C33579
C32955
C33110
NSS
NSS
NSS
NSS
NSS
C33111
126-13

HYDRAULIC PUMP (PARKER-HANNIFIN)

Use on model 4016

DESCRIPTION REQ'D

PUMP - hydraulic 1/2” shaft...........cccooeiiiiiiiiiice e, 1
PIN = QOWEL. .. e 2
COVER - TAN ...t 1
GEAR ASSEMBLY - drNVEN ...cooiiieiiiiieee et 1
“O7 RING = COVEI ..ottt et 2
BODY = PUMP et e e e e 1
(61O oy o { {0 | PP PPPPPRRPPP 1
SEAL -Shaft ... 1
GEAR ASSEMBLY - drive (1/2” shaft) (use C31958)............cccccvvvrrrnnnnn. 1
PLATE = WA ...ttt e e e e 1
SHIELD = DAL .....uuiiiiiiiiiiiiiiiiiiieiie ettt a e e e e e e e e e eas 1
GASKET .ottt ettt et e ettt e e et e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaas 1
SEAL ..ottt a e e e e e e e aaaaaaan 1
BO LT i ———————— 4
KEY - 1/8” square 3/4” long (1.587 mm x 19.05mm) .........cccceevvviiiiinns 1
WASHER ... —————— 4

HYDRAULIC PUMP (PARKER-HANNIFIN)
(Use on power steering models)

PUMP - hydraulic 3/4” Shaft...........cooiiiii s 1

I I - | 1
SEAL - SNAMT....uuiiiiiiiiiiiiiiiii i 1
SEAL - “V” (“V” side towards COVEN) .........uuviiiiiieeeeieeeiiiicee e e 1
[ N 1 Pt 1
T L= B 1= | 1
PLATE - wear (bronze side towards gears) ........c.ceeevvveevvvveiiiieeeeeeeeennnnns 1
PLATE - thrust (bronze side towards gears)..........ccccoveeiieiiiiiiiiinennnneen. 1
“O7 RING .. utttetteeeeeeeeteeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e e e et eeeeaaeeaeaeeaeeeeaneaaeeaeeaeeaeeeeees 2
KEY - 3/16” x 5/16” woodruff (pump shaft) ............cccorvviiiiiiiiiee, 1



HYDRAULIC DRIVE MOTOR

IIIII HYDRAULIC DRIVE MOTOR

® 9
Q%ac?\
@’@}'bzg/@



MODEL 3016PS, 3018PS, 3020PS, 4016; 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX
HYDRAULIC DRIVE MOTOR

REF. PART NO DESCRIPTION REQ'D
C33234 MOTOR - hydraulic (4016, 4016PS, 4018PS, 4020PS).......cccccccvvieeeennnnnn. 1
C30939 MOTOR - hydraulic (3016PS, 3018PS, 3020PS) .....cevvviiiiiiiiiieeeeieiniiiinns 1
1 28-668 BOLT - 3/8"-24x4-1/4"(3016PS,3018PS, 3020PS) ....cevvvvvvrieeeeeiiiiiiinnnes 7
1 C31327 BOLT - 3/8” -24 x 4-5/8” (4016, 4016PS, 4018PS, 4020PS)......ccc.cccce...... 7
2 C31309 COVER-EINA ...ttt ettt ettt a e e e e e 1
3 C31310 COMMUTATOR AND RING SET ...cctiiiiiiiiiiiiiiiieiiieee e 1
4 C31311 Y N 1 1
5 C31312 ROTOR ASSEMBLY (3016PS, 3018PS, 3020PS) .......c.cccuvviriiiiiieeeiniiiinns 1
5 C31313 ROTOR ASSEMBLY (4016, 4016PS, 4018PS, 4020PS) ......ccccvvvveeeeeennn. 1
6 C31314 [ I =T ¥ 1
7 C31315 LINK — drive (3016PS, 3018PS, 3020PS) .....cuuuuiiiiiiiiiieiieeeeeeeeeeeeeeeseennens 1
7 C31316 UNK — drive (4016, 4016PS, 4018PS, 4020PS) ......cuvuriiiiiiiiiieeiiiiiiiiiiins 1
8 C31317 BEARING - thrusSt......coooiiiiiiiieee s 1
9 C31318 SHAFT — COUPIING «1tttttttitiiiiiiittiteeeeeeeeeeeeeee et e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaeaens 7
10 C31319 WASHER - TrUSE ..ot e e e e e e eees 2
11 C31320 BEARING - thrUSE ...ttt 1
12 C31321 [ (@10 ] |\ o [ 41V =T o o U 1
13 C31322 BEARING - QUL ...t 1
C31323 KIT = SBAL i 1
14 NSS SEAL - COMMUEALOT TNQ +.ttttititiiiiiiiiiiiiesiiiiieeeesseeeeseeseeeseseseeeseeesnennseennnnnnne 1
15 NSS ] N IR | o o PR 5
16 NSS ] I 1 o o S 1
1.7 NSS WASHER - DACKUP ...ttt 1
18 NSS SEAL - dirt (NOt USEA) .....ueeiiiiiiiiiiiiiiiiiiiiiiiiiii e 1

PUMP MOUNTING COMPONENTS

1 C32437 1Y (@ 18\ I U o] = 1
2 131-911 NUT - 5/16” - 18 flangeloCK .......covveeeeeiieeeeeeeee e 2
3 C32199 SCREW - Set 5/16” - 18 x 5/16” socket (use loctite) .............ceeevvvrvvrennnnnnns 2
4 C31964 ADAPTER - drive (4016) ......cooeeiieeeeeeeeeeeeeeii bttt e 1
4 C33553 ADAPTER - drive (3016PS, 3018PS, 3020PS, 4016PS, 4018PS, 4020PS)..... 1
5 C33506 PLATE - pump torque arm (4016) ........cooviiieeiiiiiiiie e 1
5 C 33552 PLATE - torque arm (3016PS, 3018PS, 3020PS, 4016PS, 4018PS, 4020PS)........... 1
6 113-208 BOLT - 3/87-16 X 1-1/4" NEX.ceeviiiiiiiiiieeeeeee e 2
7 131-1352 NUT - 3/8” - 16 flange l0CK ....covvveeeeieeeeee e 2
8 113-103 BOLT - 5/16” — 18 X 17 NEX .eetiiiiiiiiiiiieiieeie e 4
9 192-20 LOCKWASHER - 5/16" ...ccoiiiiiiieeeee e 4



INDEX HYDRAULIC CONTROL VALVE

LIFT SECTION RELIEF GROUP

HOLDING SECTION GROUP



MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

Py

WWRNNRNNNNNNNNRPRRRRR R RP R R
POOONOURWNROOONOURWNROO®NOGO ~WN T

PART NO.

C33473
C29956
C28217
C28856
C29951
211-208
C21507
C17433
C17435
129-531
C26668
C28707
C28706
C28705
NSS
211-5
C17438
C28708
Cl7444
169-114
221-841
C21506
C26665
C26664
C26666
C26663
C34555
C29950
C29958
211-7
C17443
C30002

HYDRAULIC CONTROL VALVE

DESCRIPTION REQ'D
VALVE - control, tWO SPOO0L...........coeviiiiiiiii e 1
CAP - BN ..ttt 2
IO R4\ LT =T o T I o | o 1
SEAL = SPOO...uiiiiii e 4
] ol L\ LT o7 =T o (=T [ o To U PUROT 2
BALL - steel 5/16” (7.94 MIM) ......uuiiiiiiiiiiiiiiiiiiieeeeeeeee e e e e e e e e e e e e e aaaaa e 1
SPRING - relEf ... 2
SCREW - relief @djUSt .......uuiiiiieeiiiieee e 1
GASKET - relief adjuSt Cap ........ooooveeieiee e 1
CAP - QdJUSE SCIEW......cii i e e e e e 2
] =V =T o T o] PSP 1
SPACER - detent. ..o 1
SPRING - detent retUrN.........eeiiiiee e 1
WASHER - FEEUIM ...ttt 2
SPRING - relief (use C2151 1 relief Kit).......oovvvvviiiceeiiiii, 1
BALL - steel 3/16” (4.76 MIM) ..cooeeeieeeeeeeeeeeee e 2
COVER - deLENT ... e e e e e e eaeeees 1
SCREW - detent ...cooeeeiiiiiieee et 2
SPRING - deteNt.. ..ot 4
SCREW = COVEI ...ttt aeeaa s 4
I T o 1] o = 1
RETAINER — Dall SEAL.........uuuiiiiiiiiiiiiiiiiiiiiiiieeeeeeee e 1
SCREW - adjust, relief ... 1
GASKET - @0JUSE CAP ... 1
CAP - QdJUSE SCIEW.....cciiiieeeiiiee e e e e e e e e e e eaaeees 1
SEAT -relief ball ... 1
N[O e [T 1
WASHER - spring retaining..........cceeiiieeeeeieceeceee e 2
] =V =Y o T o] PSP 1
BALL - steel 1/4” (6.35 MM) ..ooooiiiiiiieee e 2
SCREW - detent ..ottt 2
KIT = SEAL i, 1



SPEED CONTROL

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

n

©CoOoO~NOOOUOPA~WNEELM

N -

PART NO.
C28237
C46481
C29636
C37250
C10482
NSS
C31670
129-122
C19025
195-521
132-320
138-2072
C30827
113-14
192-19
C31678
192-20
C32362
C31674
C29653
C44384 *
113-3*
192-19 *
129-101 *
C37254 *
C37255 *
C37198 *
C44029 *
187-1328 *

C13360
192-23
113-424

SPEED CONTROL

DESCRIPTION
KNOB - speed control (Hard Plastic)

GRIP - speed control (Soft Rubber) .
BUSHING - lever.........coevevvvvvenennnn.
LEVER - speed control.....................
SPRING - compression ...................
WASHER - nylon (use C44383).......
ROD - control...........evvvvvvviveinininininnnn,
NUT - 5/16” N.F. hex, zinc plated.....
JOINT-ball ...,
WASHER - 5/16" ......ovvviiiiiiiiiiiiien,
PIN - cotter 3/32" X 3/4” .....cceeecnnnnns
PIN - roll 1/8” X 1-3/4" .......cceeeeeennnee.
SPRING - locator........ccccccceeeieeeennnns
BOLT - 114" 20 X 2”..evveeeeeeeeeeeeeie
LOCKWASHER - 1/4"..........cccccuvueee.
CARRIER - locator ........ccccceeeveeennenes
LOCKWASHER - 5/16"..........ccuvveeee.
LOCATOR - half......ccccevveeeeiiiie,
ACCUATOR - switch ........ccccvvvveennn.
SPACER -tube......ccoovviiiiiiiene,
STRAP -retainer.......ccccccvveeeeeeeeenenns
BOLT - 1/4" - 20 X 3/4".cccccceeeee
LOCKWASHER - 1/4"..........cccccvvunen.
NUT - 1/4” -20.....cciiieieeeeeee i
SUPPORT - locator........cccceeeeeeeeeees
CARRIER - locator ........cccccevvveeennenns
CAM -switch ...........cco,
RETAINER - switch .............ccccvvvnee.
SCREW - #8 - 18 X 3/8”.......vvvvveeennnn.

Use PIN and after:
3018PS - 14181900
4020PS - 14184000

DRAWBAR AND TOW HITCH

DRAWBAR ......ovtviiiiiiiiiiiiiiiiiiiiiiiiiees
LOCKWASHER - 1/2".......cccooviiinee.
BOLT - 1/2" x 1" N.C. heX........c.......



INDEX HYDRAULIC LIFT




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

n

ooo~NoOGOhA~wWNEM

PART NO.
C32259
219-17
C29693
132-310
NSS *
C44743 **
C17249
C17250
192-20
C33136
C33956
C29045
C46481
C29836
132-320
195-533
NSS
C31681
195-521
C31670
129-122
C19025
218-5134 * *
131-938
113-208
C26188
218-1093
218-5056 *
NSS *
C44742 **
C26493
C30054
C13106

HYDRAULIC LIFT

DESCRIPTION REQ'D
SHAFT ASSEMBLY - lift...eeiiiiiiieciicceee e 1
FITTING - IUDFICALION ... 1
PIN - cylinder to [eVer, CIEeVIS ......ccoie i 1
PIN = COMET 1/87 X L ..eeeeiiiiie ittt 5
HOSE - long (shown) (use C44743, 218-5134).....cccciiiiiiiiieaaaaeeeae e 1
[ (@S] R o o o 1
BRACKET - MOUNtING, TOP. ..ttt 2
BRACKET - mounting, BOttOM..........uuiiccecece e 2
LOCKWASHER = 5/16”....ccieiiiiiiiiiieee ettt e e seee e e e e e e 1
2] N O i I o3/ T T [T 1
LEVER - lift CONLIOl . .ueeiiieece e 1
KNOB - control lever (Hard PIastiC)............uuuuuuuiueimiiiiienaes 1
GRIP — control lever (Soft RUbDEr).........ccoviiiiii e, 1
BUSHING - lift IV ....ueeiiiiieiieie e 1
PIN = COMEI 3/32” X BIA7 oottt 1
WASHER - /27 .ot a e as 1
WASHER - NYION (USE C44383) ....uuvvvvvirriierrrrniienrrnnernnernnrrensrnnnrnnnrnnn. 1
SPRING - CONIOl IEVET ... 1
WASHER = 5/168” ...etiiiiiiie ettt e e e e e e e e e e aenaaeeeas 1
ROD - CONTIOL. ..ttt e 1
NUT = 5/16" N.F. NEX 1ottt 1
2 I 0 1@ | O PSRRI 1
FITTING - 1/27 - 20 X 450 .. eiiiiiiieeieee ettt e e 2
NUT - 10CK 3/8” N.C. NEX ceeeiiiiiiiieiiiee et 8
BOLT - 3/8” - 16 X 1-1/4" oottt 4
PIN - CYlINAEr DASE ... e e 1
FITTING - hydraulic 45° €lDOW ..........uuvviuiiiiiiiiiiiiiiii e 1
FITTING - valve (includes 218-5004 “07 1NQ) ...cceeerriiirrririieeeeeeiiniiiieeeeens 2
HOSE - short (shown) (use C44742, 218-5134) ....coiiiiiiiiiieeeeeeeeeeeeeeeeeen 1
HOSE - SNOIM .t 1
CYLINDER = Ttueeeeieeeeeeieie et e e 1
I IR = - | 1
COVER - lubrication fitliNg.........ccouuruiiiiie e 1

*Use before PIN:
**Use PIN and after:
3018PS - 14181900
4020PS -14184000
All others before PIN



STARTER

INDEX




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

X

Nl e m
rEhbhbhO0o~NoObwN PR i

PART NO.

C32448
192-20

C32449
C20248
C32312
C32313
C32314
C32315
C32316
C32317
C32318
C32319
C32320
C31618

STARTER
DESCRIPTION REQ'D
BOLT-thruS/167-18X3-1/2" .....oeeiiiiiiiiiieeeeee e 2
LOCKWASHER-5/16" .....cooiiiieeeeeeee e 2
WASHER - special (outside mounting bolt) ...........cccceeeiiiiiiiiiiiiin, 1
WASHER - 5/16” (inside mounting bolt) .............cccceeiiiiiiiiie, 1
STARTER ASSEMBLY ..ottt e e e e e e e e e e e e e e e e e e aaaaaaaaeas 1
KIT-NAIAWAIE ... e 1
KIT - solenoid (includes plunger) .........ooovvviiiiiiiiiieeeeee 1
KIT - bushing (INCIUES r€ar CaP)........uuuurmmmrriiiiiiiiiiieeeeeeeee e 1
HOLDER - brush (includes negative brush)...........cccccoviiiiiiiiinn. 1
KIT-BrUSK oo 1
KIT-SNIft IOVET .o 1
CLUTCH - starter (inClUdeS gEaI) .......cccccuuuriiriiiiiiiiiiieiee e 1
SEAL-QUST ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaas 1

COVER - terminal



INDEX ELECTRICAL SYSTEM AFTER PIN #'s
3018PS BEFORE PIN 14181900
4020PS BEFORE PIN 14184000
3016, 3020PS, 4016, 4016PS, 4018PS - ALL




INDEX

Py}
m
n

©CoOoO~NOOUITA,WDNPE

PART NO.

C31941
C31986
C31947
C30260
C25338
C24460
C30262
C30263
C31948
C30279
C25486
C31952
C31950
C24813
C24809
C31044
C14537
C31617
C32178
C43044
C31619
C31937
C30530
C32407
C42929
C41010
C30275
C33198
C32312
C24956
C32461
C32458
C32454
C32296
C32299
C32307
C32294
C34181

ELECTRICAL SYSTEM

(3018PS - use before PIN 14181900)
(4020PS - use before PIN 14184000) ,
(3016PS, 3020PS, 4016, 4016PS, 4018PS - Al)  AFTER PIN #'s

DESCRIPTION REQ'D
HARNESS = Wil ..uuiiiicicieiee et e e e e e 1
KIT - diode, 6 amps, 15 VOIL........ e 1
KIT - fUSE NOIAET ... 1
FUSE - 30 @M e 1
CONNECTOR -seat harness, Male........ooouvveiieiiie e 1
CONNECTOR - ignition SWItCh......ccuvvuiiiiiiecireeiie e 1
BULB - indicator lights (not included with harness)...........cccccccecvnnnnnne. 3
SOCKET = BUID ..o 3
CONNECTOR = PTO ..ttt e e snnneee e e e e 1
CONNECTOR = SWILCHN ...t 3
CONNECTOR = SENSOI cutiiiiiieeiieeiiiiiie e e ettt e et eeeeeseeaanns 1
CONNECTOR - PTO switch, 2 terminal ........cooveeveiieeeee e 1
CONNECTOR - PTO switch, 3terminal.......ccooveevviieiiieiieieeeeeeeeeean 1
CONNECTOR - seat harness, female...........cooveeeviiiiiiieiiiiiieeeeeeeeeveeee 1
CABLE - battery negative to ground............ccoooiiiiiiiiiiiieee 1
HARNESS - wire, seat switch (includes Ref. 9 and 13) ........ccccceeeeeevreeeee 1
CONNECTOR - headlights..........ccooooiiiii 1
SENSOR - voltage (includes CONNECLON) .......cc.uvviiiiiieeiiiiiieeee e 1
HEADLIGHT - 12 volt (repairs page 69).....ccccoeeeviieeiiiiiiiie e eeeeeeeens 2
SWITCH - headlight............ 1
CAP - PTO SWILCR. ..ot 1
SWITCH = PTO ittt ettt a e e e e e e eeaeaaeenannnes 1
SWITCH - ignition (includes key and mounting hardware)............ccc......... 1
KEY - 0gNITION ..o 2
HOURMETER ...ttt e e e e e e e e e e e e nneneees 1
BATTERY - 12 VOIt, 300 CCA... .ottt 1
SWITCH - INtEr-I0CK...... .ttt 3
CLUTCH - PTO (see page 25 fOr FePaIrS) ......cccuvvrrereeeeeniiiiiiiiiieeeee e 1
STARTER AND SOLENOID - (see page 63 for repairs) .........cceeevevvvvnnnnnn. 1
STATOR - charging ... 1
RECTIFIER - vOltage, 12 VOIL........uieeicececeee e 1
KIT - terminal CONNECLON ..........uuiiiii e 2
SPARK PLUG - includes gasket.........cccooveeiiiiiiiiiiii e 2
COIL - ignition 12 VOIt.......cccoiiiiiie 1
CABLE KIT - spark plug 18-1/2" ... 2
CONDENSER......ooiiiiiiiie ettt e e e e e e e s eeeeaeeeeannnes 1
CONTROL - ignition ....ccoeiiieeieee e, 1
WIRE - lIGNES ..o 1



INDEX ELECTRICAL SYSTEM
3018PS AFTER SN 14181900
4020PS AFTER SN 14184000

COUPLER 1
SWITCH TAILLIGHTS
HARNESS - iy
(IF EQUIPPED) i T T
1
PTO
SWITCHES
(IF EQUIPPED)

BEFORE PIN #'s

WIRE
HARNESS . _—____ __________—_-—-——°
% ELECTRIC
PTO
TRAVEL @
SWITCHES

HARNESS

BATTERY




INDEX

(DOO\I(DU‘I#OOI\JHQ

[N
o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

PART NO.

C43227
C24809
C43228
C14537
C37165
C31617
C32178
C43044
C41010
C30530
C24460
C45917
C37298
C30275
C37399
C30279
C32312
C32461
C32296
C32307
C42118
C31947
C30260
C30262
C30263
C42117
C25486
C37398
C42115
C42116
C31937
C31986
C33198
C31948

ELECTRICAL SYSTEM

(3018PS PIN
(4020PS PIN

14181900 and after)
14184000 and after)

DESCRIPTION REQ'D
HARNESS - WIT€, MaAIN....cuniiiiiiiii ettt e e s e et e s e e eaaas 1
CABLE - battery negative t0 ground............ccooeiiiiiiiiiiieeeee 1
HARNESS - wire, seat switch, PTO and taillights .............cccevviiiiinieinnnns 1
CONNECTOR - headlights...........cooooeiii 1
TAILLIGHT - rear (use 193-1000 nut for mounting) ...........ceveeeeeeeeeeeeennnnee. 2
SENSOR - VORAQE. ....ccoiiiiii e 1
HEADLIGHT - 12 volt (page 69 for SEIVICe) ......ccooeeevveeiiiiiiieieee e ecee e, 2
SWITCH - headlightsS...........oeiiiiiiiiiee e 1
BATTERY - 12 VOIt 300 CCA ... ettt e e e e 1
SWITCH - ignitioN ..., 1
CONNECTOR - ignition SWItCN.........uviiiiiiiiiiiiiiiieiie e 1
HOURMETER ...ttt e e e e e e e e e e e e e e e 1
SWITCH - seat (DIack)........cooviiiiiiieci e 2
SWITCH - micro (at travel [eVer) ..., 3
SWITCH - micro (At PTO)....cco e 2
CONNECTOR - MiCro SWItCh .......cocoviiiiiiii 5
STARTER AND SOLENOID - 12 volt (see page 63 for service)............... 1
RECTIFIER - voltage, 12 VOIS ......uuuuieiiiiiiiiiiiiiiii e 1
COIL - ignition, 12 VOIt......coe e 1
CONDENSER - 12 VOIt.....uueiiiiiieiiiiiiiieeee et e e 1
CONNECTOR - single female, taillight.............cccvviiieiii 1
KIT - fUSE NOIAE ...t 1
L ST e 10 = T 1 o1 o PN 1
BULB - INAICALOT ......vvveieiieie ettt 3
SOCKET = BUID...coiiee e e e e 3
CONNECTOR - six wire, harness, female.........oovevviiiiiiiiiiieeeeeeeneen 1
CONNECTOR - three Wire, SENOT .......ccuiiieiiiiiiiiiiiieeee e eseiiiieeea e e e 1
CONNECTOR - seat SWItCh ....ccooiiiiiiiiiiececc e 2
CONNECTOR - six wire, seat harness, Male........coooovveeiiiiiciiiiiieieeenn 1
CONNECTOR - harness, taillight, male ...........ccccoooooeiiiiiiiii e, 1
SWITCH = PTO ittt ettt e e e e e e e 1
S I o [T o = 1
CLUTCH - PTO, electric (see page 25 for repairs)......cccccceeeeveeeeeeeeennnnnnnnn. 1
CONNECTOR = PTO ..ttt e e e e e 1



INDEX ELECTRICAL SYSTEM HARDWARE

INDEX HEADLIGHT ASSEMBLY AND REAR REFLECTOR




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

Py

O©CoOoO~NOOAWNR m

N -

~NOoO Ok W

PART NO.
121-21
182-525
C32460
C32453
C32456
C32455
187-1036
182-12
192-13
129-13
C22947
C32301
C32300
193-6
C32459
C32295
C31619
C33475
C33475
C24069
C32396
C32397
C19521
111-132
113-3 *
129-102
129-101 *
C32407
C23012
129-36
129-27
193-6
C42358
C31977
195-518 *
C32454
C32299

C29637
187-1328
C32178
NSS
C28932
C14304
C22573
C30942

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

BOLT - 1/4" - 20 x 1/2" flange 10CK ......eevvveeiiiiiieeie e
BOLT - #10 - 32 X 3/8” .eeee ittt
LOCKWASHER - #10 internal tooth ...
CLIP = WIFE ettt ettt e e e e e e e
BOLT = 1/47 = 20 X 17 eeiiee ettt e ee e see e entae e e e
CLIP = WIFE ettt e e e e e e e e
SCREW = 1/47 = 20 X 17 .utiiie ettt e et
SCREW = #4 - 40 X 1-1/8"....veie ettt
LOCKWASHER - #4 ....oooiiiiiiiiie ettt
NUT = #4 = 40 ot s
THE = WITE oottt ettt e e s
NUT - M5 metric (negative terminal) ........ccccoocvvieiriee i
NUT - M4 metric (positive terminal)...........cocccvvieeeeenniiciiieeeee e
LOCKWASHER - #10 ...ciiiiiiiii ettt
SCREW - #10- 32 X 1" Self I0CK .....coiiiiiiiiiieeei e
INSULATOR - ignition module...........cooiiiiiiiiiiiieiieeee e
CAP - PTO SWItCH ...
RETAINER - Dattery ........uueiiiiiiiiiee e
RETAINER - Dattery ........uveiiiiiiiie e
COVER - battery positive terminal...........ccccceevviicciiiieeee e,
NUT = SWILCH Loeiiiiiiiiie e
CAP = NUL e
CLIP = WIFE .ttt ettt st e et e e e s bneee e e
BOLT - 5/16" - 18 X 3/4” CAITiage.....uvvveeeeeeeiieiiriieeeeeeseesnieeneeeeeesnnnnes
BOLT - 1/4”" - 20 X 3/4” (SNOWN) ....evviieeiee e
NUT = 5716”7 = 18 ..uiieiiiiiieeiiiiee e sttt ettt e e seee e staee e s saae e e snnree e e snneeeas
NUT = 2747 = 20 iiiiie ettt e et s s e e e snneeas
KEY = IgNILION ...ttt e e e
LOCKWASHER (early production) ...........coouoiueieeeieeeeniiiiieeeee e
NUT = #8 = 36 coiviiiieiiiiie e iiiiee sttt et e e sae e st e e s sbaa e e s snaree e s snnaeeas
NUT = # LONF ..ot e e nnnaee s
LOCKWASHER - #10 ...ciiiiiiii et
CLIP - wire (at tail light) ......ccvvviiiieeeee e
CLIP - wire (at hydraulic PTO)......ccooeiiiiiiieee e e seseeee e
WASHER = 1/47. ..o
SPARK PLUG ...ttt
CABLE KIT - Spark plug.......c.cuueeiiiaeiiiiieeee e

* Use PIN and after:
3018PS - 14181900
4020PS - 14184000

HEADLIGHT ASSEMBLY AND REAR RELECTOR

RETAINER - headlight..........ccooiiiiiie e
SCREW - NO. 8 X 3/8" ..t
HEADLIGHT ASSEMBLY ...t
RECEPTACLE - headlight (order C32178) ......cceeeeiiiiiiiiiiiiaaeannans
BULB - headlight.........oooiiiiiie e
GASKET - headlight ...
LENS - headlight.........oocuuiiiiiie e
REFLECTOR - red, rear fender..........cccccooiiiiiiiiiiiieeeceeeee



RS DECALS

| INGERSOLL i, 3016
A INGERSOLL ., 3018
A INGERSOLL %, 3020

L INGERSOLL &, 4016
A INGERSOLL s 4018
. INGERSOLL

| =

MADE IN USA

GGGGGGG @

@

B
_F




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

INDEX

n

OCOON~NOOOUIRA,WNRELPEMT

PART NO.
C33478
C33479
C33588
321-4767
C33589
C33590
C33476
C33477
C32007
C32008
C33484
C33485
NSS
C30539
C30274
C32093
C33486
C33487
C33480
C33481
C33482
C33483
C34184 *
C44340 *
C44341 ~
C37197 *
C37274 *
C37275*

DECALS

DESCRIPTION REQ'D
DECAL - “3018" Power Steering” hood L.H. (shown)..........ccccceeeviiiinnl. 1
DECAL - “3018” Power Steering” hood R.H ... 1
DECAL - fUBI QAUGE ...ooeeeieiiiieeeeeeee e 1
DECAL - hydrauliC r€SErVOIr.........uuuueeeiiieeeiiie et 1
DECAL - Shift range ...cvvveeei i 1
DECAL - Brake .. .o 1
DECAL - “3016 Power Steering” hood L.H. (Shown).........ccccceeeiiiiinnennnnn. 1
DECAL - “3016 Power Steering” hood R.H............ccoooiiiiiiiiiiiiii e, 1
DECAL - “4016” hood L.H. (SHOWN) .....ccvvviiiiiiiiieieeee e 1
DECAL - “4016" hoOd R.H.....oooviiiiiiiiiiiiiieeeeeee s 1
DECAL - “4018” Power Steering” hood L.H. (shown)..........ccccceeeviiiininl. 1
DECAL - “4018 Power Steering” hood R.H.........oooiiis 1
DECAL - Caution (use C44340)

MEDALLION L.ttt e e e 1
I N ST 11 o] - | 1
DECAL - seat back “INgersoll” ... 1
DECAL - “4020 Power Steering” hood L.H. (Shown).........cccceeeviiiiinnennnl. 1
DECAL - “4020 Power Steering” hood R.H.............ccooiiiiiiiiiiiiiie e, 1
DECAL - “3020 Power Steering” hood L.H. (Shown)..........ccccccciiiiininnnns 1
DECAL - “3020 Power Steering” hood R.H........oooviiiiiis 1
DECAL - “4016 Power Steering” hood L.H. (Shown).........cccceeeeiiiinnnennnnl. 1
DECAL - “4016 Power Steering” hood R.H........oooviiiiis 1
D@ 2 I - Vo PP 1
DECAL - “WARNING ...ttt eeees 1
DECAL - "ATTENTION ..coiiiiiiiiiii e 1
DECAL - steering Wheel ... 1
DECAL - Shift FaNQE .....oevveiiiee e e 1
DECAL - PTO (if eQUIPPed) ......ceeeeiiieiei e 1

* Use PIN and after:
301 8PS - 14181900
4020PS - 14184000



	MAIN
	GENERAL INFORMATION
	PAINT AND OIL
	ENGINE IDENTIFICATION
	INDEX
	ENGINE
	AIR CLEANER
	BLOWER HOUSING AND GOVERNOR
	CYLINDER BLOCK
	EXHAUST PIPES AND COVERS
	FUEL SYSTEM
	GOVERNOR GEARCASE AND IGNITION ROTOR
	OIL BASE, PUMP, FILTER AND FILLER TUBE
	PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT
	MUFFLER AND SHIELDS
	STARTER

	TRACTOR
	BRAKE ASSEMBLY
	CHOKE AND THROTTLE
	ELECTRIC CLUTCH
	FRONT AXLE
	FRAME, FOOT PADS AND BELLY PAN
	HOOD AND GRILLE
	SEAT, FENDERS AND TOOL TRAY
	MANUAL STEERING
	TRANSMISSION AND FINAL DRIVE
	SPEED CONTROL
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM HARDWARE
	DECALS
	HYDRAULICS
	4016
	PS TRACTORS
	PUMP
	PUMP MOUNTING COMPONENTS

	POWER STEERING
	DRIVE MOTOR
	CONTROL VALVE
	HYDRAULIC LIFT



